SHANTUI

DARTS
EOOK

SD42-3

3 il 1
BULLDOZER

REAREHE
Wi TENMR R ERA S

SHANTUI CONSTRUCTION MACHINERY CO. ,LTD
THE PEOPLE'S REPUBLIC OF CHINA



Nt s

) =

AZAF H % SD42-3 HE LA ZFAFEEAT T 255 gt o

FHSEARRE (O K, AHEERS.

RAPLETIREE, VEARBIVLE H X

DAL ot e HE BT R A, RS AT SN, LS B RRIHEAT
P o

FOREWORD

In this Parts Book are listed parts of SD42-3 bulldozer.

When a part with () is and assembly part, it is only supplied as
par of an assembly.

With regard to parts of engine see "Parts Book of Engine.”

Due to continuous research and improvement. Some pérts may be

changed without notice. Please consult your SHANTUI distributor for

items you may require.



H 4 ..
CONTENTS

1. KB ER R
ENGINE RELATED PARTS

ﬁfjjm:ﬁ'% ........................................................................... 101+ 2~3
ENGINE MOUNT

TRANSFER CASE
?ﬁﬂf]ﬁ%g&ﬁ .............................................................................. 103+~ 8~9
FUEL CONTROL LEVER

Bﬁﬁi&iﬁﬁ,{\f{ ................................................................................. 104+++10~11
DECELERATOR PEDAL

T B G I 2 v v e v s 105-+12~13
FUEL CONTROL LINKAGE
J)_(LJ'__L'%E ....................................................................................... 106+ 14~15

) P e P e L P PR PP EE PP PP PET EPEP PP 107+-16~19
RADIATOR

ﬁﬁ#&g&}%%l}jj%@% .................................................................. 108+-:20~23
RADIATOR FAN GUARD AND NET -

%;}m%"% ................................................................................. 109-+:24~25
FUEL PIPING .

JRTAET(1/2) eevseerrrrensseeeannnniiinsiiiniimnessanmnntnta it 110--+26
FUEL TANK

Mﬁﬂﬁﬁ(za) .............................................................................. 111+++27~29
FUEL TANK

_E%Tﬁ!ﬁﬁi .............................................................................. 112++:30~31
FLYWHEEL HOUSING ASS’Y

ﬂ.‘njj':’&uﬁl_ ................................................................................. 113-+:32~35
POWER TAKE OFF

AL o by 011 T P P PP PP PPE R PRRPPP PPN 114+++36~37
P. T. OLUBRICATING OIL PIPING

i R T P PO TP PP PTT R SRR 115-++38~39
AIR CLEANER AND CAP

2. W ARSE A . ATHAH A BR
TORQUE CONVERTOR, TRANSMISSIN AND PIPING
73’["@'—’]-‘]' .................................................................................... 201+++42~43
UNIVERSAL JOINT



@Eﬁ%’é%%?i\}'%&'i}ﬁ =+ [ R P PP P PO PR P PP PRPIPTOPR e e 202
TORQUE CONVERTER HOUSING AND REGULATOR VALVE

%%%ﬁﬂ%u@% ........................................................................ 203

TURBINE SHAFT AND STATOR

%ﬁ%ﬁ‘ﬂm B e TP PP PP TR ET P 204+

TRANSMISSION CASE ASS’Y

BTG ROHIAE (1)  sevreressoncnssrsasssrnvsesisasissibustorssestagatsmonanssss 205

TRANSMISSION GEAR AND SHAFT

AFTEFE T EE TN (2/4)  cevvreerrantinniiiiiiiiiii e 206+**

TRANSMISSION GEAR AND SHAFT

R DTEE FIEN (3/4)  wevreravrrsiimmriiiiiiiiiii s 207+

TRANSMISSION GEAR AND SHAFT

%@gﬁﬂ\]%ﬂm (4/4) seresesarsanacsnnsressansanssanssssssnssssssusrasansrnieasss 208+

TRANSMISSION GEAR AND SHAFT

3\‘5@%@%@% ........................................................................... 209-+

GEAR SHIFT AND STEERING CONTROL

g{ﬁi&[ﬂ%ﬁﬁ(lﬂ) ..................................................................... 210+

POWER SHIFT & STEERING PIPING

%\Eﬁif‘;rﬂ%‘—f%(zﬁg ..................................................................... 21] -

POWER SHIFT & STEERING PIPING

ﬁﬁig{@%%am) ..................................................................... 212-

POWER SHIFT & STEERING PIPING

3\‘5;&3}1‘;@ %%(4}4) ..................................................................... 213
POWER SHIFT & STEERING PIPING

 He A R AL )

STEERING CASE AND FINAL DRIVE

11:}']‘% ................................................................................. 301+

MAIN FRAME

D e & e T T ST PP PP PP 302+

OIL GAUGE ASS’Y

UG R FIRE R+ srrvosossronsosarensesraspsssssnsassrpsnsnesenassonsanpessossnassassnsases 303+

BEVEL GEAR AND SHAFT

j_i [Eﬂ ‘rngﬁ-g& ........................................................................... 304+

STEERING CLUTCH

ﬁ?’]iij]'*fﬁg\ﬁi ........................................................................... 305+

BRAKE BAND AND LINKAGE

?E'Jﬁ]ﬂjjjjﬁ% ........................................................................... 306+

BRAKE BOOSTER

%{%ﬁ]ﬁnﬁi (1/3)  reerreenemnnntittaantirnniitaiatiae et ta ettt sraans 307

FINAL DRIVE CASE AND GEAR

gﬁ.\q{jz‘;j]ﬁ;ﬁ (2/3) weetesssesrrsriranaserranasartatassirarasasanansrssasastisrasrans 308

FINAL DRIVE CASE AND GEAR

%ﬁ%ﬁj}‘:\f{]& (3/3)  seeensreettnateatittertetiantiiraatniiiitaiiaateniaattnsirtannnnn 309+

FINAL DRIVE CASE AND GEAR

-+54~55

5659

60~63

64~67

*68~71

“72~73

74

75

76

=+77~83

86~87

*838~89

90~91

92~93

94~95

96~~99

100~103

104~107

108~109



W 5 T
Fig No. Page

%Uﬁ]ﬁﬁ ................. e A r A A 5 4 e i R AR A K A A AT e SR 3 10%]]3

BRAKE LINKAGE

ﬁ—grﬂﬁgumﬂﬂ (1/2)  ssevessssssnnssasescsarrnrssssnansssassasssssnnsessssnnnsrsess 311++114~115
STEERING AND BRAKE LINKAGE
ﬂ;l'.;]f_ﬁjjﬁb:@lﬂ () B PP PP PP PP PP 312:116~117
STEERING AND BRAKE LINKAGE
HUBHEEET  oeevrerrrrrans sttt st s e s bt s 313++-118~119
BRAKE PEDAL
%Uz;jj Mj%ﬁiﬁ ........................................................................... 314---120~121
BRAKE PARKING LEVER
%Epﬂﬂ\"»ﬁﬁ&f‘éﬁ% ........................................................................ 315++:122~123
CONCENTRATED PIPING
%EP@ME%—"E% ........................................................................ 316:-:124~125
TEST PRESSURE PIPING
ﬁéﬁﬁﬂ‘rﬁ’&@ﬁ*ﬁﬁj@&%%%(]ﬁ) ............................................. 317:126~127
CONCENTRATE LUBRICATING AND AUTO TENSIONER
£ R T % L A FZNER B BRGE(2/3)  voeveerrrserrnnsssrninieninniiinsiiiniienn, 318:++128~129
CONCENTRATE LUBRICATING AND AUTO TENSIONER
%*ﬂﬂﬁ&;@ﬁ?ﬂ@ﬁ&%fﬂg}taﬁ) ..................... Ty S A AR P, 319+++130~131
CONCENTRATE LUBRICATING AND AUTO TENSIONER

4. 17 EHRE
TRACK MECHANISM
ETEBE () evrvetranenenaiiiitiiiii i s st 401++134~135
TRACK FRAME (L.H)
EYTEBE (A7) servenrersransnniasenntantiaitisiisiiiisttaisaisiistiniaite st saans 402++136~137
TRACK FRAME (R.H) :
3 T D P T P P PP PP PR PRSPPI P 403+--138~139
PIVOT SHAFT
}’ﬁ‘K%i\%E ................................................................................. 404140~ 141
RECOIL MECHANISM
B T L v v r e e et et e st st e e s s s s e 405++142~143
TRACK ROLLER GUARD
T—}[i‘?% ((1/2)  sveesstsnnnareniiuatstinaraniitiessanriattatssttiatutssiinatnteananinen 406+ 144~145
IDLER
EJ"%&/E (2/2)  seseressrarasaaaiitieteranaiisare s arestessa st a e ran 407+++146~147
IDLER
.F[-‘ye .................................................................................... 408+++148~149
CARRIER ROLLER
B P R PP P PP PRSP P PP PRSP PEP PR PP 409---150~151
TRACK ROLLER
ﬁ'_:zd]gﬁ [ I T T P PP PP PP PP PP PP 410++-152~153
BOGIE
?}#@J?& [ T D P P L PP P PP PR P PP 411+++154~155

BOGIE



Kl

5O

Fig No. Page
@:ﬁ%‘. (*@?ﬁ@) ........................................................................ 412+++156~157

TRACK SHOE (STD)

A
GUARD

ﬂ;&%&;ﬁﬁ:%ﬁ .............................................................................. 501-++160~161

RADIATOR GUARD

Zi‘f;}nﬂ'% ................................................................................. 502-++162~163

ENGINE HOOD

FLOOR AND FENDER

T R e e e B R 2 SRS kR e e A o 5
BOTTOM GUARD

164~167

04---168—~171

%ﬂﬁ% .............................................................................. 505

ROLLOVER PROTECTIVE STRUCTURE

S{Zf@f% ................................................................................. 506+

EQUALIZER BAR

z%;«g]grg ............................................................................ ceren 5070

DRAWBAR

L e e S e o
_;_3593_5_' ........................................................................... 508+

CAB

ﬁ?*ﬂ“@ ................................................................................. 509--

OPERATOR SEAT
B EE RS
ATTACHMENT CONTROL SYSTEM

{;&H_{}/m:ﬁg ................................................................................. 601+

HYDRAULIC TANK

MLV 8 e eeeosronsnsneruseonsosersenssartavesssssssassassorassossssonsssesrosossessoss 602-:-

OIL COOLER

J‘ﬂ‘ﬂ&%ﬁﬂf@ﬂﬁﬂ% ............................................................... 603+

PUMP & BLADE LIFT PIPING ASS’Y

b st S R NEE S e S < L e 604

PILOT CONTROL PIPING ASS’Y

FABRAREE (/) vesesrspinssnsenssonssssssaneroressnorasssanevrpsonssasessravarspetss
RIPPER PIPING

BALRASOE (0/0) sesesssesssensovnosesnssnesisssrsnrnnssusstntsasisesesssssansnnonvass
RIPPER PIPING

‘ﬁi;‘ﬂ_mﬁl ( ;E, B R P SRR P PR PP PR
LIFT CYLINDER(RIGHT)

FESLIRET (F2) crvonsorsunsarssmnsarnonsnnssaresnsransnnssssssossssnnnsntusnnssrnsasssneas
LIFT CYLINDER(LEFT)

B AT O oo oe i ionnnaasasnneessanvsbiipass asanskye oussnuassisns Sanns saksice
TILT CYLINDER(LEFT)

-uﬁ ﬁ_j' (fﬂfﬁl ( /f_I B PP PR PP R
TILT CYLINDER(RIGHT)
7. TR
WORK EQUIPMENT

s 722273

* 174175

L W el 7

*178~181

*182~—183

186~187

188~189

*190~193

+194~195

196197

12198 ~109

*++200~~201

++202~203

+++204~205

206207



K 5 TR
Fig No. Page

o U THUGE(1/2)revnverrennnsennsnnnnsttnisieinusosiiiiieiniasennoinnietorttaaesnns 701210
BLADE SEMI-U DOZER
Mo U TUGE(Q/2) ereerrevsarsannasraseasusiunnsncsniensensersantnrressNesracorsarseranens 702++:211~213
BLADE SEMI-U DOZER \
LR S i R T e O PR e PP R P ER PP 703:214~215
SINGLE SHANK RIPPER
P PR (]/2)  wersereenssesnsesiieriaiinisiesieansesisnresrs et annrsararane 704216217
RIPPER PIPING
*’&i%ﬁ'ﬁ'% (D)2)  eeesesaratriananiiiiiisieiasisseiasaas st e aaanas 705+:218~219
RIPPER PIPING
FEFFIMET (A7) seeverreesnaantmmatairiiiiiiieiiiniiniasrsrirtssresinariesnsissssans 706+++220~221
LIFT CYLINDER(RIGHT)
FETFHHEL (ZE) wteoveerrsanrsenmrornirnaneriosnisnnisstaiessensennseconnsssnionnsonsas 707+++222~223
LIFT CYLINDER(LEFT)
PEFHMIET (FE) srererrransmmmnaiiiiniiiiiiiiietiiaiiiininisisiniesiniinionssanine 708++-224~225
TILT CYLINDER(LEFT)
ﬁﬁ-}ﬂhﬂl (AT ) weereremrsennsett ittt et sttt aea e 709:+-226~227
TILT CYLINDER(RIGHT)
=7 = 11 A R R R LR L E R R R PR L TR LR 710:--228~229
PIN PULLER CYLINDER
PIN PULLER PIPING
AT I (2/3) rreerererreesssstatioinnsiusieaieasitintiiiiiaittisiisitaasaaa 712++-232~233
PIN PULLER PIPING
ﬁi%ﬁ%";% (3/3) wevrerrreranensannrnn e s 713:--234~235
PIN PULLER PIPING

8. WA RS
ELECTRICAL SYSTEM
B B 2 ) e R EPRCR RS LR LT RB01:--238~239
ELECTRICAL SYSTEM
ARG (BN HLER) covererrerretnnninisisiiiniiarinaninniisinantiiittie 802+--240~241
ELECTRICAL SYSTEM
AL RS0 (B BRI S5 ) cevree vttt s s s 803+++242~243
ELECTRICAL SYSTEM
FA R 57 (I 58 T A5 ) evvverrerenmaiiia s s s s s s s e 804++-244~245

ELECTRICAL SYSTEM



B 5 T
Fig No. Page

LA R0 (LB AE) semrernnemarriniriis st iiinss s st s 805++-246~247
ELECTRICAL SYSTEM
A RS (B HIMEIBR) vevervnnereriinsnaniinnniiinnii s i R06+++248~249
ELECTRICAL SYSTEM
HIA R 5 (BRI AL sveveerererersrnminnnnnnneniniee i sssnsnfuranenneienn 807-++250~251
ELECTRICAL SYSTEM

B R E R
MARK AND PLATE
FRARAG ] (1/2)  serememmammiiniiiii i s e 901---254
MARKS AND PLATES
FEMRATEE] (2/2)  ceversrretirrmineaiaaiiaiiiiiiiiiiiiiainsisaaiini, 902+++255~257

MARKS AND PLATES



\

RAPLRICH A
ENGIEN RELATED PARTS



F101 B RIWLLLE
FIG.101 ENGINE MOUNTING

P




RENPL 2R

ENGINE MO}JNTING
5 5 % 7N ¥
Index No. Part No. Description Dty
1 175-01-22150 | # )5 Shim 1. Omm 6
2 175-01-22160 BR Shim 0. 5mm 2
3 175-01-22170 Bl Shim 0. 2mm 4
4 01015-52210 AR bolt 4
5 195-01-11190 Fof T spacer 4
6 01643-32260 H washer 4
7 175-01-15670 5324 wire 2
8 175-01-21141 Bp Shim 1. Omm 6
9 175-01-21151 7)o Shim 0. 5mm 2
10 175-01-21161 B Shim 0. 2mm 4
11 01015-52210 e bolt 4
12 195-01-11190 o spacer 4
13 175-01-21173 1B 8 washer 2
15 198-01-11140 il pin 2
16 31Y-01-02000 A S48 front support 1




%102 K 7 B FE
FIG.102 TRANSFER CASE




4 ) FE

TRANSFER CASE
Fr5 5 % i i
Index No. Part No. Degtription Qty

1 31Y-02-01003 | Je5efk case 1
2 31Y-02-01002 R gasket |
3 31Y-02-01001 | Ai5etk case 1
5 01011-51220 PR M12 bolt 11
6 01010-31280 RS bolt 7
7 01643-31232 . washer 7
8 04020-01024 SENLHY pin 2
9 07000-05240 0 A& O-ring 1
10 07000-02105 0 %4 ] O-ring 1
11 07044-02412 PR IE plug 1
12 07002-02434 0 7Y O-ring 1
13 31Y-02-01008 | % shaft 1
14 GB/T283-94 % 7& N1016C4 bearing 2
15 GB/T276-94 Hh7k 6314C4 bearing 1
16 150-21-22180 FF O E ring , snap 2
17 31Y-02-01010 | &% gear 1
18 31Y-02-01009 | £ key 2
19 01530-06814 HE A nut 1
20 01658-06823 HJE washer 1
21 31Y-02-010086 T cover 1
22 01643-31232 e washer 4
23 01010-81220 2 bolt 4
24 07000-05150 0 48 O-ring 1
25 07012-00030 B SriEay seal 1
26 154-01-12260 | & cover 1
27 154-01-12270 | B gasket 1
28 01010-31025 Ly bolt 4
29 01643-51032 H washer 4
30 31Y-02-01007 | el gear 1
31 GB/T283-94 7 N1011C3 bearing 1
32 GB/T276-94 Bk 6011C4 bearing 1
33 04064-05520 HAPERS R ring 2




6

%102 B

FIG.102

7 B
TRANSFER CASE




7 B)

5 TRANSFER CASE i
5 8 | 2 W Kk
Index No. Part No. Description Q'ty

34 04067-00090 GHL IR ring , snap 2

35 31Y-02-01005 | BHiAi%e T~ sear 1

36 GB/T276-94 Wik 6217C4  bearing |

37 04064-08025 S 42 P ring 1

38 01531-08015 [ R B bolt 1

39 01659-08018 it washer 1

40 31Y-02-01004 | & seat 1

41 07000-05150 0 B O-ring |

42 01010-31240 R bolt 7

43 01643-31232 g washer 7

44 31Y-02-01011 | 3 cover 1

45 07000-02135 0 AU O-ring 1

46 01010-51025 WA bolt 4

47 01643-51032 ] washer 4

48 31Y-02-01200 | & tube il
49 31Y-02-01100 = tube | |
51 6600-01-3860 | M2 EEk bolt 5

52 07005-01012 % ) 2 gasket 12 |
53 07211-50610 Bk nipple 2

54 08036-10614 23 clip 4

55 | 31v-02-01012 | 3 ring 1




%103 B W) B
FIG. 103 FUEL CONTROL LEVER




TN

FUEL CONIROL LEVER

Frr # = % W ok
Index No. Part No. Description Qty
1 31Y-05-01000 | yh | JHE9FF lever 1
2 09304-01250 F 1 knob 1
3 GB6172-86 75 FA R EE M10 nut 1
4 154-43-44270 | 184 screw 1
5 17Y-05-00008 | 44 pin 1
6 170-54~11230 | 33 spring 1
7 17Y-05-00006 | washer 1
8 01016-50860 YRR M8 X 60 bolt 1
9 154-43~-44250 | 421 cap 1
10 154-43-14710 | lEl#E disc 1
11 04020-00616 B 6X16 pin 1
12 154-43-44280 | FEHER H facing 2
13 154-43-14690 PR spring 1
14 01052-51265 B2 M12X 1. 5X65 bolt 1
15 01640-21223 HhJE 12 washer 2
16 101-43-11380 | # gasket 1
17 01593-11210 | #EFEMI2X 1.5 nut 1
18 04050-13030 FF A4 3X 30 pin 1
19 154-43-44120 | #F rod 1
20 04205-10822 | Hifih 8 X 22 pin 2
21 04050-12016 FF 42X 16 pin cotter 2
22 01508-21006 $2FF M10X 1. 25 nut 1
23 178-43-12180 | i #a2H} adjusting nut 1
24 04245-41025 FF rod 1
25 195-43-42280 | BIRE bellows 1
26 01582-11008 $2EE M10X 1. 25 nut 2
27 198-43-18170 | ¥ Ok yoke 1
28 31Y-05-02000 | 3748 bracket 1




10

%104 B ok B MR
FIG. 104 ~ DECELERATOR PEDAL

10 smziE. ) 32
See Fig. 117



PRl AR

DECELERATOR PEDAL
P =5 £ i A
Index No. Part No. Description Rty
1 195-43-42350 | FHIEEAR pedal 1
2 17Y-05-00016 | #BRAeHR cover rubber 1
3 01643-32460 H [ washer 1
4 06122-02504 577 2 % & seal ring 9
5 GB290-82 HREMESNEFEE  bearing, roller 1
7k 20941/25 needle
6 06122-02004 575 24> 4 st seal ring 9
7 GB290-82 HEMESNEFEE  bearing, roller 3
ahik 37941/20 needle
8 01582-11008 P2 EE M10X 1. 25 nut 6
9 175-43-35210 HRET screw 1
10 17Y-05-08000 | #L#F lever 1
11 01643-31032 #.HE 10 washer 1
12 01010-51040 P2 M10 X 40 bolt 1
13 07021-01090 $e 3 AR AR fitting grease 2
14 01593-11008 PEREMI0X 1. 25 bolt |
15 04050-12018 FFO4 2X 18 pin cotter 1
16 04250-81056 KA h& end rod 1
17 04248-31016 F rod 1
18 01508-21006 $2REM10X 1. 25 &2 nut 1
19 176-43-43190 | iF*E4B R} adjusting nut 1
20 04245-41019 a8 rod 1
21 195-43-42410 AR R adjusting nut 1
22 17Y-05-00019 45y pin, stopper 1
23 154-44-14570 | $444 pin, stopper |
24 04050-12022 FFOHY 2X22 pin cotter 1
25 154-43-44231 | AL#F lever 1
26 01010-50830 HEFE M8 X 30 bolt 2
27 01602-20825 8 washer spring 2
28 06122-02004 7 25 7 3¢ ] seal ring 4
29 154-43-44240 | #if shaft 1
30 04010-00519 2| el gt half-round key 2
31 17Y-05-10000 | ¥L#F lever 1
32 04205-10822 Fy%h 8% 22 pin 2
33 04050-12016 F 42X 16 pin cotter 2
34 198-43-18170 | X O4R yoke 2
35 04245-41062 ¥ rod 1

11



G WEES ) BRI

SHEE1156
See Fig.115

%105 B

FIG. 105 FUEL CONTROL LINKAGE

Aﬁ

mu

o/ )
%F

@2

o

22

24 O
22 N\ o©

—13

®

&N
«

25

|
@y
\ﬁ

Fuel Injection
Pump Lever

SRRt ) AT

12



T TR IS e

FUEL CONTROL LINKAGE
5 B 3 Aokt
Index No. Part No. Description Qty
1 17Y-05-11000 B bracket 1
2 17Y-05-10000 FLAF lever 2
3 01010-50830 B M8 X 30 bolt 2
4 01602-20825 HE 8 washer spring 9
5 GB290-82 HEMESMNE B bearing 4
& 37941/20
6 154-43-44140 Hh shaft 1
7 04010-00519 e [l key half-round 2
8 06122-02004 7 24 2 34 P seal ring 6
9 01010-51230 B2k M12 X 30 blot 4
10 01643-31232 g 12 washer 4
11 198-43-18170 | X 4R yoke 3
12 04205-10822 4% 8% 22 pin 4
13 04050-12016 FFORS 2% 16 pin cotter 4
14 01582-11008 WERE M10 X 1. 25 nut 3
15 154-43-44162 | AL rod ass’y |
16 17Y-05-05000 B 3 bracket 1
17 17Y-05-06000 | AL#F lever ]
18 17Y-05-04000 4 shaft 1
19 01010-51016 B2 M10X 16 bolt 1
20 01602-21030 #HE 10 washer 1
21 31Y-05-00001 Ft rod |
22 01580-10806 B2 RE M8 X 1 nut 3
23 09290-10000 ZErhas absorber 1
24 04245-40806 PLH rod 1
25 04211-20844 XA yoke 1

13



%106 B R
Fig.106 FAN




Y2

FAN
F % {1 = 4 i i
Index No. Part No. Description Q'ty
1 31Y-03-10000 PR fan 1

15



F107 & Hihes
Fig.107

RADIATOR




A

RADIATOR
F 5 5 % s G
Index No. Part No. Description Q’ty
175-03-C1002 AR radiator ass’y, D-type I
| 31Y-03-08000 B & ] tank upper 1
2 154-03-11682 JE 1118 valve, pressure 1
3 175-03-32570 &M net screen 1
4 01010-51025 Ly bolt 2
5 01602-21030 5 2 ] washer, spring 2
6 07053-10000 4 cap, filler 1
8 07057-03271 FE ring, snap 1
9 07056-00048 L pEAs strainer, filler 1
10 31Y-03-05000 TS core, radiator D-type 1
11 31Y-03-02000 T4 tank, lower 1
12 31Y-03-06000 HEFFHR plate 2
13 198-03-21530 FEAR plate 2
14 31Y-03-00007 i plate 4
15 01010-51030 R bolt 105
16 01643-31032 2 washer 105
17 31Y-03-00003 Erl gasket 2
18 31Y-03-00004 e bracket 2
19 01010-51075 LY bolt 14
20 01643-31032 ] washer 14
21 31Y-03-00005 FEBR bracket 2
22 195-03-22401 ARAFAMF  vibroshock ass’y 2
23 01010-51225 e bolt 8
24 01643-31232 HE washer 8
25 01091-52220 P24 bolt 4
26 01582-12218 LA nut 4
27 01643-32260 g washer 4
28 198-03-21530 A plate 2
32 01010-51870 R bolt 4
33 01643-31845 g washer 4
34 195-03-11570 £y gasket 8
36 195-03-11340 # gasket 1
37 31Y-03-09000 & tube 2




18

1078 Hdee
Fig.107 RADIATOR




RADIATOR

F 5 # 5 2 R okt

Index No. Part No. . Description Q’ty
40 01643-31232 HIE washer 8
41 31Y-03-00006 wE hose 2
47 07280-07229 5 4 clamp 4
48 31Y-03-00002 #H gasket I
49 31Y-03-01000 H tube 1
52 07042-00415 HE TR UZ 22 plug 1
53 01010-51235 LY bolt 4
54 01643-31232 ErliE washer 4
55 31Y-03-00017 WE hose 1
56 07280-07229 i clamp 2
61 31Y-03-00018 W hose 1
62 07281-00197 W i clamp |
63 195-03-11530 %3k nipple ]
68 195-03-13131 W hose 1
72 195-03-11980 # gasket 1
73 175-03-C1121 = tube 1
74 01010-51025 A bolt 2
75 01643-31032 graliel washer 2
76 31Y-03-00016 WE hose 1
77 07280-03826 B clamp, hose 1
78 175-03-C1370 *xF clip 2
79 01010-51225 Loy bolt 2
80 01643-31232 Eralicl washer 2
85 195-03-13241 1) valve |
86 04059-01010 it wire 1
87 31Y-03-00001 W hose 1




20

%108 & HCHAR R [ 40 )
Fig.108 RADIATOR FAN GUARD AND NET

-'.‘:.‘. ."l:lg'l - ’I;...-Q "_I.:'.

Ly "'.

i




R XU 77 Y R
RADIATOR FAN GUARD AND NET

F 5 # 5 % i HE
Index No. Part No. Description Q’ty
1 31Y-03-07000 fRr4e guard 1
2 01091-52205 Ly bolt
2A 01582-12218 PR RE nut 4
3 01643-32260 gl washer 20
4 01643-31232 HhJE washer 14
5 01643-32060 kel washer 10
6 175-54-28770 78 ring 10
7 01010-51275 B2 bolt 10
8 175-03-32232 = collar 10
8A 175-54-27350 BT spring 40
9 01010-51245 LY bolt 4
10 01643-31232 g5 washer 4
1 195-03-22270 R shim 12
12 195-03-22501 WAR2E B vibroshock ass’y 2
13 175-03-32972 Y bracket 2
14 01010-51435 LY bolt 4
15 01010-51225 Ly bolt 6
16 01643-31232 Erodicl washer 6
17 01643-31445 2 washer 4
20 31Y-03-03000 FEAR () bracket 2
21 31Y-03-04000 FEHR(A) bracket 2
22 31Y-03-11000 = net I
23 31Y-03-12000 MR - net I
24 31Y-03-13000 o ¥ net ]
25 01010-51235 2 F bolt 14
26 01602-21236 R washer, spring 14
27 01643-31232 g washer 14
32 31Y-03-00013 Hh shaft 1

21



22

%108 & HCHES Rt B 4 o
Fig.108 RADIATOR FAN GUARD AND NET



RADIATOR FAN GUARD AND NET

S XU 747 P

FF 95 % % i PR i
Index No. Part No. Description Q’ty
35 07011-10090 HiiE= ] seal, oil 1
36 GB276-4G212 | #ifizk bearing, ball 1
37 31Y-03-00014 | 4 bushing 1
38 01010-51240 LY bolt 6
39 01602-21236 g washer 6
40 GB276-4G310 | &h& bearing, ball 1
41 31Y-03-00009 | #4 ring, snap 1
42 31Y-03-00011 B A shim, lock 1
43 01010-51030 B2k bolt 2
44 195-03-11870 2l gasket 1
45 31Y-03-00012 | 3% cover 1
46 07020-01018 JhAR fitting, grease 1
47 01010-51030 L bolt 3
48 01602-21030 gl washer 3
49 195-03-11880 B shim 10
50 31Y-03-00008 | FZiffde pully belt 1
51 01010-51260 LY bolt 6
52 01602-21236 Eroliel washer 6
55 31Y-03-14000 | 4 pin 1
56 01010-51230 L bolt |
57 04121-22281 PR B e fan belt 3

23



24

%109 B AWE B
FIG.109 FUEL PIPING

Detail A



AT B

FUEL PIPING
F % (G 2 Y
Index No. Part No. Description Q'ty
1 31Y-04-03000 ER hose outlet 1
2 31Y-04-02000- Rt hose inlet [
3 23Y-04-00008 ek nipple 1
4 01010-51220 ey bolt 2
5 01643-31232 gL washer 2
6 23Y-04-06000 Bk clamp 2
7 07700-40460 &1 valve 1
8 23Y-04-00007 %k nipple 1

25



FI1I0E  #huhiss (1/2)
FIG110 FUEL TANK

@ e 29 12‘"*'"-“ | ® 99
4§ —os | |
7
6 8%%/9

26



111 B BRyhigE (2/2)
FIG. 111 FUEL TANK

15 —e»
21— &
AT 20'_3
19 ——
A
(aamsamuase 3 . ¢ \15
Hoiws - 1 % i
14 15 15

34MM
35 s @ LB

36— 8 & 36

27



FUEL TANK
RS .5 i g
Index No. Part No. Description Q' ty
1 31Y-04-01000 | #kihfs fuel tank |
2 07056-18416 &R strainer 1
3 31Y-04-00001 R gauge 1
4 16Y-04C-02000 | Jh4H o cap 1
5 07002-02434 O HH O-ring I
6 23Y-04-00006 ik joint 1
8 07700-40460 ) valve 1
9 23Y-04-00004 L elbow 1
(07042-00108) | ¥RIE PT’ plug 1
10 07000-40460 JBOK [ valve {
11 23Y-04-00002 TR Sk joint 1
12 07270-01265 wE tube 1
13 07280-01210 ER clamp 1
14 07287-01616 L7 tube 1
15 07281-00197 I 4 clamp 5
16 31Y-04-06000 i ER petrol pump 1
i 07286-01608 we tube 1
18 01582-02419 IR B} nut 1
19 31Y-04-05000 tREdEL  expedite pin 1
20 31Y-04-04000 | PRIEJGEE  expedite socket I
21 31Y-04-00003 23k joint ]
22 07287-01630 Ke tube 1
23 07000-05150 O 74 [E O-ring 1
24 23Y-04-00005 i cover 1
25 0164331232 g washer 6
26 01010-51230 B2k bolt
27 23Y-04-00003 Bk joint
28 01010-52075 LUy bolt

28



FUEL TANK
s iacd #H = i i g
Index No. Part No. Description Q ty
29 01643-32060 E washer 6
30 14Y-04-00004 % shim 6
31 14Y-04-00001 | ykAEH shim 12
32 14Y-04-00003 #H shim _ 6
33 14Y-04-00002 = collar 6
34 31Y-04-00002 i cover 2
35 01643-31232 gl washer 4
36 01010-51250 B A4 bolt 4

29



@
2

1

112
FIG112 FLYWHEEL HOUSING ASS’Y

30



A S Y5

FLYWHEEL HOUSING ASS’Y
5 5 % W Hoat
Index No. Part No. Description | Qty
1 31Y-02-00001 | k458  flywheel housing 1
2 07046-11516 e plug 8
3 07042-00415 BRIE plug 1
4 07046-12220 W22 plug 6
5 07046-15520 L 71 %€ plug 5
6 04020-01434 B 14X34  pin 4
8 01010-51850 Rt bolt 1
9 01010-51855 ke bolt 6
10 01010-51870 2 bolt 4
1 01643-21845 [ 18 washer 14
12 01602-21854 3 18 washer 1
13 31Y-02-02000 | 723748 bracket, L.H. 1
14 31Y-02-03000 | AA37% bracket, R.H. 1
15 01010-61845 L2 3E bolt 8
16 01643-61845 Hfal washer 8
18 6623-31-1390 | ELTHY pin(gear to flywheel) A
21 31Y-02-00011 | 5% gear 1
22 01018-01255 W e bolt 6
23 31Y-02-00012 | #i#R lock 3




32

FIU3E W H%EE
FIG113 POWER TAKE OFF




tH 71 4% B

POWER TAKE OFF
75 = 5 ' % i p ¥
Index No. Part No. Description Q’ty

I 31y-02-00002 i e gear I
2 31Y-02-00003 | ZE4&5h 4 shaft I
3 GB/T283-94 [A) F: 7 F4h7k NF215M  bearing |
4 04066-00075 44 ] ring 1
5 31Y-02-00004 | SELLFR ring 1
6 31Y-02-00018 | #iA&5% case bearing 1
7 07000-05175 O JElE O-ring 1
8 GB/T276-94 MK 6314C4 bearing 1
9 01530-06814 L35 nut 1
10 01658-26823 B lock 1
11 31Y-02-00019 = cover 1
12 07043-50108 P %E plug 1
13 07000-05165 O & O-ring 1
14 01010-31030 Ly bolt 6
15 01602-01030 # washer 6
16 01641-21016 Ers! washer 6
17 31Y-02-00008 | ylIZEIRA A 4 gear ,pump driver 1
18 31Y-02-00009 | Hh shaft I
19 01010-51020 12K M10X20 bolt 6
20 31Y-02-00010 | 44k lock 3
21 GB276-1994 Hh7& 6010 bearing 2
22 31Y-02-00007 I el collar 1
23 04067-00080 11 P ring 1
24 04066-00050 S 1 ring, snap 1
25 31Y-02-00006 | Hli7k5% case bearing 1
26 07000-03110 O JE 4] O-ring 1
27 01010-51245 HE bolt 4
28 01602-21236 H washer 4
29 31Y-02-00013 | % gear I
30 31Y-02-00017 | Fa%EHN shaft .idler I
31 01010-51230 | ¥&i bolt 6
32 01643-21236 | % washer 6

33



34

FIBE W h % B
FIG113 POWER TAKE OFF




% E

POWER TAKE OFF
5 H 5 ' L H
Index No. Part No. Description Q’ty
33 GB/T297-1994 | 7k 30217 bearing 2
34 04067-00150 4 ] ring 1
35 31Y-02-00014 i retainer 1
36 31Y-02-00015 ks shim 2
31Y-02-00016 T H shim 1
37 01050-51225 LyES bolt 2
38 6623-21-4360 BiAR lock 1
39 07000-43095 O Z4JE O-ring 2

35



114 B An R =
FIG.114 P.T.O. LUBRICATING OIL PIPING

3 .
R A Q/Q é Detail C

s B
Detail B

36



o % B E 8
P.T.O.LUBRICATING OIL PIPING

F5 # 5 % W i
Index No. Part No. Description Q’'ty
1 31Y-02-04000 i lubricating oil pipe 1
2 07206-10812 Ly bolt 3
3 07005-01212 B B 1 gasket 6
4 31Y-02-00005 R 3Je clip 3
5 6691-51-9560 47 Bic. 1 flange valve 1
6 07040-11007 % plug 1
7 07005-01012 % ) 2 ] gasket 1
8 01010-31030 LA bolt 2
9 01643-31030 HE washer, spring 2
10 01010-31020 Rt bolt 2
11 01602-01030 | washer, spring 2
12 01641-21016 8] washer 2

37



IS S
AIR CLEANER AND CAP

H

FH115 8

FIG.115

38



2R A R

AIR CLEANER AND CAP
Fr %" 5 ; i ik
Index No. Part No. Description Q’ty
1 01010-51030 2 M10*30 bolt 12
2 01643-31032 HE 10 washer 12
3 01580-11008 2L M10 nut 4
4 31Y-01-05300 B bracket 1
5 31Y-01-05100 XH bracket 1
6 31Y-01-05200 iR plate I
7 31Y-01-00002 WA RAIRE tube 1
8 01580-12016 BEEF M20 nut 8
9 31Y-01-00001 k) washer 1
10 01643-32060 I 20 washer 8
11 01010-52065 B2 M20*65 bolt 8
12 31Y-01-01000 HER=E muffler 1
13 31Y-01-06000 N8 s V-connector 1
14 31Y-01-07000 HESREE muffler, pipe |
15 6710-13-5780 ¥ cap 1
16 01010-51035 HERE M10%35 bolt 4
17 01602-01030 HJE 10 washer 4
18 01580-01008 B2 M10 nut 4
19 6128-11-5302 L[ iR 2 A check valve 1
20 6128-11-5610 o 4 sealed mat 2
21 31Y-01-03000 HES 55 exhaust pipe 1
22 07281-00489 W i band 1
23 31Y-01-00003 e hose I
24 07281-00609 7l band I
25 31Y-01-04000 25 P i 5 air cleaner ass’y I
26 P114931 LAPES safety filter 1
27 P181039 PRUERISNIERS  outer filter 1
P182039 KABISMET  outer filter 1

39



WA AR R B
TORQUE CONVERTER, TRANSMISSION CASE
AND PIPING



42

3201 B
Fig.201

IR
UNIVERSAL JOINT




J3 T

UNIVERSAL JOINT

F 5 B 5 i B
Index No. PART  NO. DESCRIPTION Q ty

31Y-12-00000 | J3 /7 Sk universal joint 1

| 31Y-12-01000 |+ spider 9

2 31Y-12-02000 | ¥E#AR plate 1

3 01010-51270 LY bolt 8

4 01580-11210 Lo nut 8

5 01010-51260 L bolt 8

6 01602-21236 $#E washer 8

43



R0zl FEBS KR E Y W
Fig.202 TORQUE CONVERTER HOUSING AND REGULATO]




AR R ARSI 5E SR T IR
TORQUE CONVERTER HOUSING AND REGULATOR VALVE

F 5 % = % 5 Ko
Index No.. Part No. Description Q’ty
175-13-21007 | ZR5ERR41f  Torque converter ass’y 1
) BRI R ORI R
This assembly consists of all parts shown in
Fig and

1 195-13-13114 | 584k housing 1
2 07042-20415 (77 3k )i 3E plug 3
3 175-13-23290 | #%i3E plug 1
4 07005-01612 HH B gasket 1
5 175-13-23220 | == cover 1
6 175-13-23231 | # 5 gasket 1
7 01010-51225 LY bolt 4
8 01602-21236 oL B 1 washer, spring 4
9 07044-13620 Tl i 2 plug, magnetic 1
10 07002-43634 | O B![& O-ring 1
1 175-13-24111 i ¥ gear |
12 06030-05206 hA& bearing 1
13 04064-03015 %4 bl ring, stopper |
14 09607-05080 B R plate name 1
15 04418-03060 B2ET screw, tapping 4
16 GB825-76 mE M16 bolt, eye 2

195-13-13400 | i pERS 41 filter ass’y I
17 195-13-13410 | & cover 1
18 07000-62070 | O Z![& O-ring 1
19 195-13-13420 | LyEa% filter 1
20 195-13-13430 | Xkigf stud 1
21 01641-20608 i washer 1
22 01590-10607 LR nut 1
23 04050-11212 FF 4 pin, cotter 1
24 01010-51230 W bolt 3
25 01643-31232 #E washer 3




46

202 K RFE AL R RN A
Fig.202 TORQUE CONVERTER HOUSING AND REGULATOR VALVE




AN as S 5E BT IR
TORQUE CONVERTER HOUSING AND REGULATOR VALVE

FF 5 % = % R e
Index No. Part No. Description Q’ty

26 175-13-23500 [l HE LA A scavenging pump ass’y |

175-13-23510 EHERAMF  drive gear ass’y 1

175-13-23580 %t gear |

175-13-23610 A shaft 1
27 175-13-23520 MENEEEALE  driven gear ass’y 1

175-13-23580 i gear |

175-13-23620 Hh shaft 1
28 138-13-23530 RS case, pump 1
29 01190-01011 RO helisert 2
30 175-13-23540 i cover I
31 04020-00820 s pin 2
32 01010-50835 LY bolt 4
33 01602-20825 TR washer, spring 4
34 01641-20812 ] washer 4
36 07000-62115 O ! [# O-ring 1
37 01010-51235 24 bolt 4
38 01602-21236 L 10 washer, spring 4
39 01641-21223 JE] washer 4

195-13-16100 RRALME  relief valve ass’y 1
40 195-13-16110 I 44 body, valve 1
41 195-13-16450 BRI plug 1
42 07002-43634 O O-ring 1
43 195-13-16120 R spool, valve I
44 195-13-16131 W spring 1
45 195-13-16141 R 2E plug I
46 07002-43634 O T4 JE O-ring 1
47 07042-20108 [t T 2E plug, taper 1
48 07020-00613 AR fitting, grease 1
51 07000-62018 O %Y O-ring 1
52 07000-63045 O HVp O-ring 1
53 01010-51290 Y22 bolt 3

47



48

4% 202 R OE A SNE K W
Fig.202 TORQUE CONVERTER HOUSING AND REGULATOR VALVE




ARFE A S 5T S R
TORQUE CONVERTER HOUSING AND REGULATOR VALVE

B = - & W Hik
Index No. Part No. Description Q'ty

54 01602-21236 54 5 2 [ washer, spring 3

175-13-26401 8 ) regulator valve ass’y 1

55 175-13-26410 | i@k body, valve |

56 195-13-16450 | 15% plug 1

57 07002-43634 O TV O-ring 1

58 195-13-16420 | HEFT spool, valve 1

59 195-13-16430 | 33 spring 1

60 195-13-16141 | 53 plug 1

61 07002-43634 O T O-ring 1

62 07042-20108 BRZE plug 1

63 07000-62018 | O T O-ring 1

64 07000-63045 O T JE O-ring 1

65 01010-51295 B2 bolt 3

66 01602-21236 A 2 ] washer, spring 3

67 175-11-11112 | B (BRI AR FI1) gasket , torque to engine 1

68 01010-51240 A bolt 23

69 01602-21236 055 1A washer, spring 23

49



50

203 & WA K S
Fig.203 TURBINE SHAFT AND STATOR




e il A S e

TURBINE SHAFT AND STATOR

F 5 # 5 % L G
Index No.. Part No. Description Q’ty

S A E 1] 202 A1 203 B B BT 4L

This assembly consists of all parts shown in

Fig 202 and 203
1 31Y-11-00001 | F4¢ pump 1
2 31Y-11-00011 | i5% gear 1
3 31Y-11-00010 | B gasket 6
5 01010-51045 | gie bolt 12
6 175-13-21160 | &7k bearing 1
7 01010-61035 | 1842 bolt 30
8 01602-61035 | #EE#AfE washer, spring 30
9 01643-31032 | Hf washer 30
10 07040-11007 | 43 plug 2
11 31Y-11-00003 | #é case 1
12 175-13-21220 | % gear 1
13 01010-61230 | 4242 bolt 24
14 01643-21232 | B washer 24
15 31Y-11-00008 | fEfr & pilot I
16 195-13-11261 | &i%da gasket, lock 4
17 01010-51230 | Wi bolt 8

31Y-11-10000 | @48 &k turbine ass’y 1

18 31Y-11-10001 | 4% turbine ]
19 31Y-11-10002 | ¥5%% boss 1
20 31Y-11-10003 | 4% plate 1
21 GB896-86 WIET 10X32  rivet 24
22 31Y-11-20000 | Mkl coupling 1
25 7217C.GT Hi 7R bearing 1
26 31Y-11-00015 | %h shaft I




%203 K& Rl K S
Fig.203 TURBINE SHAFT AND STATOR




TURBINE SHAFT AND STATOR

e & 5

F 5 # 5 Ui HiE
Index No. Part No. Description Q’ty

27 31Y-11-00007 k& cover 1
28 31Y-11-00006 | &k gasket, lock 1
29 195-13-11810 [y bolt, reamer 2
30 31Y-11-00014 R ring, seal 1
31 QB75 Hh7k 75X160X37  bearing 1
32 31Y-11-00016 H washer 1
33 04066-00075 oEf A 44 ring, snap 1
34 31Y-11-00013 7N seat 1
36 31Y-11-00002 S stator 1
37 31Y-11-00004 R ] race 1
38 01010-51030 WFAE bolt 12
39 01643-31032 Ereliel washer 12
40 31Y-11-00005 Hh shaft 1
41 04064-09530 ST ring, snap 1
42 195-13-12711 R ring, seal 1
43 07000-65190 O 24 ] O-ring 1
44 31Y-11-00012 - cover I
45 175-13-22760 vt seal, oil 1
47 07000-65155 O T [E] O-ring |
48 BE B shim ass’y

195-13-11610 #H 0.05mm  shim 1

195-13-11620 #F020mm  shim 1

195-13-11630 #F0.10mm  shim 1
49 01010-51255 LUYES bolt 6
50 01602-21236 L ET R washer, spring 6
51 31Y-11-00009 iR plate 1

53



AR B
- TRANSMISSION CASE ASS’Y

28 204 &

FIG.204

54



TRANSMISSION CASE ASS’ Y

F B K 5 % R L6
INDEX NO. PART NO. DESCRIPTION Q' TY
1 31Y-15A-00001 | 5444 case |
2 07043-00211 129 plug 1
3 31Y-15A-00040 | % $H# gasket 1
4 31Y-15A-00031 | plate 1
5 31Y-15-00076 | 4 pint 2
6 01010-51255 R bolt 2
7 01643-21232 g washer 9
8 31Y-15A-00039 | & gasket 1
9 01010-51245 B2k bolt 7
10 01010-51885 5 bolt 15
11 01643-31845 g washer 15
12 04020-01434 4 pin 1
13 07000-03030 O T JE] 0-ring 5
14 31Y-15-00036 | & sleeve 4
15 07000-03045 O A4 0-ring s
16 07000-63025 O TR 0-ring 6
17 31Y-15-00020 = sleeve 3
18 04530-03045 25T screw 2
19 31Y-15A-00030 | % sleeve 1
20 16Y-15-00074 | % hi# plate, name 1
21 04418-03060 T rivet 4
22 07042-70312 B IE plug 3

55



56

205 &
FIG.205

AR THEAR A R N (1/4)
TRANSMISSION GEAR AND SHAFT




AR TR UG e A
TRANSMISSION GEAR AND SHAFT

F 5 H 5 % R #iE
INDEX NO. PART NO. DESCRIPTION Q' TY
1 31Y-15-00013 = | 524k cage I
2 10Y-15-00013 PR IE plug 2
3 GB276-61924 & bear 1
4 31Y-15-00011 R ring, snap I
5 130-09-16780 KE ring, snap 1
6 GB276-6016 Hh& bearing 1
7 195-15-11240 EaT spacer 1
8 04064-07525 P4 ring, snap 1
9 07012-10100 (=g Sk seal, oil 1
10 07018-11805 EEH ring, seal 2
11 31Y-15A-00006 | % shaft 1
12 31Y-15A-00004 | e gear 1
13 04064-07525 el ring, snap |
14 195-15-12141 wWh spacer 1
15 31Y-15A-00005 | HBAhS coupling 1
16 07000-05055 O 14 ] o-ring 1
17 175-15-12160 FEAR holder - 1
18 01010-51230 A bolt 2
19 04081-05512 # plate, lock 1
20 07000-05300 O M o-ring 1
21 01010-51235 LEd e bolt 6
22 01643-21232 H 8 washer 6
23 31Y-15A-00011 | —HEhiEL44 housing 1
24 145-14-11320 W 2E plug 8
25 31Y-15A-00010 | ¥&2E piston 1
26 31Y-15-00024 R ring, seal 1
27 195-15-12740 CaE BN ring, seal 1
28 31Y-15A-00009 | ik & gear, ring 1
29 31Y-15-00021 PES disc 9
30 31Y-15-00022 Erle plate

57



58

205 &
FIG.205

HAH G R AN (1/4)
TRANSMISSION GEAR AND SHAFT




AT U
TRANSMISSION GEAR AND SHAFT

B 5 % R ¥

PART NO. DESCRIPTION XTY
31Y-15A-00051 | 334 washer, spring 60
31Y-15A-00055 | #%& spring 24
31Y-15A-00002 | 44 pin 6
31Y-15-00004 FEAR plate ©
31Y-15A-00003 | 1842 bolt 16
31Y-15-00003 B washer 16
31Y-15A-00015 | —HEmifri4 housing ]
31Y-15A-00014 | i3 piston 1
31Y-15-00028 HH I ring, seal 1
31Y-15A-00052 | #H3F ring, seal 1

31Y-15A-00012 | #i " gear ring 1




60

206 &
FIG.206

RIEF W H A4 (2/4)
TRANSMISSION GEAR AND SHAFT




AR AR U ANl
TRANSMISSION GEAR AND SHAFT

F 5 2 5 % PR Yo
INDEX NO. PART NO. DESCRIPTION Q' TY
1 31Y-15A-00013 TR Carrier planetary 1
2 31Y-15A-00007 ki gear 9
3 06007-K512165 Al bearing 24
4 09233-05125 8 washer 24
5 31Y-15A-00048 ki gear 3
6 31Y-15A-00008 Ll ‘shaft 3
7 04260-00635 HER ball 9
8 31Y-15A-00046 &l shaft 3
9 31Y-15A-00049 h Ak e cage, bearing 1
10 01643-21232 e washer 6
1 01010-51235 LoYid bolt 6
12 31Y-15A-00017 i gear, ring 1
13 31Y-15A-00047 iz pin 6
14 31Y-15A-00051 B 5 spring, washer tape 42
15 31Y-15-00021 PR disk, clutch 7
16 31Y-15A-00014 ThZE piston 2
17 31Y-15-00052 GEETN ring, seal 2
18 09231-01630 = sleeve Y16
19 31Y-15A-00045 121 1] ring, snap 1
20 31Y-15A-00022 AR plate, clutch 3
21 31Y-15A-00018 MRS housing 1
22 31Y-15A-00055 T spring 12
23 31Y-15-00028 FHEHH ring, seal 2
24 31Y-15A-00019 UK 4 %6 gear |
25 04064-01030 418 100 ring, snap 1
26 GB893.1-130 4l ring, snap 1
27 31Y-15A-00016 PR plate 1
28 04064-07525 4518 ring, snap 1
29 GB283-NU215C4 | AR 747K bearing 1
30 31Y-15A-00044 P spring 12

61



62

% 206 & AR TRAE AR AN (2/4)
FIG206 TRANSMISSION GEAR AND SHAFT




TRANSMISSION GEAR AND SHAFT

2 TR A e M

= K = E4 i o
INDEX NO. PART NO. DESCRIPTION O TY
31 31Y-15A-00024 iTR4E Housing 1
32 31Y-15A-00020 g gear 3
33 31Y-15A-02000 R K bear 6
34 09233-14520 grlio| washer 6
35 31Y-15A-00022 Hh shaft 3
36 31Y-15A-00021 ke gear 1
37 01011-31430 e bolt 6
38 01602-21442 Eriliel washer 6
39 145-14-11320 hR3E plug 2

63



64

%207 B
FIG.207

AT 40 (3/4)
TRANSMISSION GEAR AND SHAFT




2 TH AR 1A 0 Il
TRANSMISSION GEAR AND SHAFT
F 5 W 5 % N K
INDEX NO. PART NO. DESCRIPTION o '
1 31Y-15A-00023 15 plate 1
2 31Y-15A-00053 e pin 2
3 145-14-11320 LE 3 plug 3
4 31Y-15A-00037 iaEa g2 ring, seal 5
5 GB894.1-150 14 ] ring, snap 1
6 GB276-6030 Hhr& bearing 1
7 04020-01434 it pin 11
8 31Y-15A-00027 Ak gear, drum 1
9 31Y-15A-00025 i3 drum 1
10 31Y-15A-00043 PR spring 6
11 31Y-15A-00026 A plate 5
12 31Y-15A-01000 WESE R disk, clutch 6
13 04070-00170 4 [ ring, snap 1
14 31Y-15A-00029 LUSIES spring, rim 1
15 31Y-15A-00042 FEI ring, seal 1
16 31Y-15A-00036 Al shaft 5
17 31Y-15A-00034 BHITFLERERE  bolt 16
18 31Y-15A-00035 i plate, lock 8
19 234-15-12780 HRET plug 8
20 31Y-15A-00050 Vi ZE piston 1
21 31Y-15A-00041 HEH ring, seal 1
22 31Y-15A-00033 O 7! O-ring 1
23 31Y-15A-00028 VT Housing cylinder 1
25 01582-01411 R} nut 16
26 175-15-42971 kS collar valve
27 04260-00952 HER ball 2
28 234-15-12790 R plug
29 01010-81440 RS bolt 12
30 01602-21442 kel washer 12

65



66

%207 B
FIG.207

ARG KR ANH(3/4)
TRANSMISSION GEAR AND SHAFT




AR AR U e ANk
TRANSMISSION GEAR AND SHAFT

B 5 £ PR ok

PART NO. DESCRIPTION O'TY
31Y-15A-00031 i3 plate 1
07042-70312 IR plug 3
01010-51245 Ly bolt 7
01643-21232 P washer f
31Y-15A-00038 = sleeve 1
04020-00620 i pin 1

67



% 208 & R THEAH K FE AN (4/4)
FIG208  TRANSMISSION GEAR AND SHAFT

10 11 12
ol

68



L TEAH AT FE A

TRANSMISSION GEAR AND SHAFT

F 5 B 5 # ik H
INDEX NO. PART NO. DESCRIPTION Q' TY

1 31Y-15A-00032 JGFE A Rear housing 1
2 07043-00211 3 7€ plug 1
3 31Y-15-00076 4 pin 2
4 31Y-15-00054 o 7 cage, bearing 1
5 GB/T283-RNU310 | i&zhih& bearing 1
6 04065-01104 40 110 ring, snap 1
7 01010-31440 LUYed bolt 4
8 01643-21445 g washer 4
9 31Y-15-00052 ik gear 1
10 NJ1026C4 i 7K bearing 1
11 31Y-15-00058 [ R spacer 1
12 04064-09030 4% 90 ring, snap 1
13 31Y-15-00067 NS S Hl shaft, pinion 1
14 31Y-15-00061 LIPS bearing 1
15 01322-41225 HEIRE] screw 1
16 31Y-15-00064 I 5 plug >
17 31Y-15-00062 [LSg 7 gear 1
18 31Y-15-00065 B spacer 1
19 31Y-15-00063 R ring, snap 1
20 GB288-22316C3 7 bearing 1
21 31Y-15-00070 #h shim 3

31Y-15-00072 Bl shim 3

31Y-15-00074 Wl shim 2
22 31Y-15-00071 Bl shim 3

31Y-15-00073 BR shim 3

31Y-15-00075 2h shim 2
23 31Y-15-00069 il 7R P cage, bearing I




70

208 &
FIG.208

AR AR T EE F 4 (4/4)
TRANSMISSION GEAR AND SHAFT




A5 SHFE U5 R
TRANSMISSION GEAR AND SHAFT

g 5 % b &

PART NO. DESCRIPTION QTY
01010-61450 2k bolt 7
31Y-15-00066 R plate 1
31Y-15-00068 Bt Plate, lock 1
| 01010-31435 e Bolt 2
195-21-11350 O Z4JE O-ring 1
31Y-15A-00054 B shim 1
01643-21445 kil washer 7

71



72

209 E AR T 1) R
Fig.209 GEAR SHIFT AND STEERING CONTROL




ARTREL TR

GEAR SHIFT AND STEERING CONTROL

| 75 I 4 ) Kokt

 Index No. PART NO. DESCRIPTION Q ty
1 31Y-25-04000 By = control box 1
2 01580-10403 LY 3h S nut 4
3 31Y-25-00002 AR cover 1
4 01010-51220 L i bolt 2
5 195-54-26220 LS bolt 6
6 01220-40420 BRET screw 8
7 01641-20405 i washer 8
8 31Y-25-02000 ARJEIEHIAS  gear shift controller 1
9 31Y-25-03000 M4 steering controller 1
10 31Y-25-00003 e g rubber sheet 2
11 01010-51290 ol bolt 2
12 31Y-25-01000 Fi handler 1
13 01643-31232 HJE) washer 4
14 01601-20410 B washer 4
15 31Y-25-00001 TR cover 1
16 01220-40816 AT screw 4
17 01643-30823 1JH] washer 4

73



74

F2001
Fig.210

AR [ 5 (1/4)
POWER SHIFT & STEERING PIPING




211 B AR T 7] B % (2/4)
Fig.211 POWER SHIFT & STEERING PIPING

27



76

F 212 F
Fig.212

ARG [7) B BR (3/4)
POWER SHIFT & STEERING PIPING




H213 AR TR ] B (4/4)
Fig.213 ~ POWER SHIFT & STEERING PIPING

\\e(3/4)

£(3/4)

Dot
&
/

Sa(1/9)

4
b{1/4)

77



78

AR 1) B
POWER SHIFT & STEERING PIPING

F 5 K 5 % R Hoht

Index No. PART NO. DESCRIPTION Q ty

I 31Y-74-01000 i tube 1

2 31Y-74-02000 (=4 tube 1

3 31Y-74-03000 - tube 1

4 31Y-74-04000 1 tube 1

5 31Y-74-05000 HrEha%  filter steering I

6 31Y-74-44000 g hose 1

7 31Y-74-06000 AtEDENAE  filter magnetic

8 31Y-74-07000 YA valve steering & brake

9 31Y-74-08000 WE hose

10 31Y-74-00002 Pk joint

11 31Y-74-08000 = tube

12 31Y-74-10000 & tube

13 31Y-74-11000 =4 tube

14 31Y-74-00003 =53 clamp

15 31Y-74-00004 ek joint

16 31Y-74-12000 R plate

17 31Y-74-00005 e cushion

18 195-33-11260 = sleeve

19 31Y-74-00005 WERE nut

20 17549-25670 B joint

21 31Y-74-13000 " tube

22 31Y-74-14000 {4 tube

23 31Y-74-15000 I REA  valve lubrication

24 31Y-74-16000 Bk power shift valve




POWER SHIFT & STEERING PIPING

AR e I

I 4 R Mot
PART  NO. DESCRIPTION Q ty
31Y-74-17000 & tube 1
31Y-74-00008 sk joint 3
31Y-74-18000 L/NE hose 1
31Y-74-19000 & tube 1
31Y-74-20000 & tube 1
31Y-74-00009 Pk joint 1
31Y-74-20000 =i T-tube 1
31Y-74-22000 & tube 1
31Y-74-23000 =4 tube 1
31Y-74-24000 & tube 1
31Y-74-25000 =4 tube 1
31Y-74-26000 & tube 1
31Y-74-27000 ASHEPEMZS  filter power shift 1
31Y-74-28000 & tube 1
31Y-74-29000 w tube 1
31Y-74-30000 ARIHIR pump power shift 1
31Y-74-31000 AR oil cooler 1
31Y-74-32000 E tube 1
31Y-74-33000 W hose 1
31Y-74-34000 L mERS pump steering 1
31Y-74-35000 T tube 1
31Y-74-36000 W hose 1
31Y-74-37000 & tube 1
31Y-74-38000 e[RRI relief valve steering 1

79



80

POWER SHIFT & STEERING PIPING

AR e [k

F 5 K 5 % R Yo
Index No. PART  NO. DESCRIPTION Q ty
49 31Y-74-00010 ik joint 1
50 31Y-74-39000 L7¢E hose 1
51 31Y-74-40000 & tube 1
52 31Y-74-41000 ek joint 1
53 16Y-76B-00003 | #k joint 2
54 31Y-74-42000 (4 tube I
55 31Y-74-43000 & tube I
56 01010-51080 WA bolt 4
57 01010-51035 ke bolt 7
58 31Y-74-47000 L4 hose 1
59 31Y-74-48000 T hose 1
60 07260-00918 LY hose |
61 07281-00617 =i clamp 2
62 07201-61527 B2RE nut |
63 07281-00617 sk joint 1
64 07213-81013 ek joint 1
65 07260-01414 BE hose 1
66 07281-00259 T clamp 2
67 01010-51095 e bolt 2
68 01010-51040 [ bolt 1
69 01602-21030 1 washer 42
70 07000-13042 O &8 O-ring 5
71 07042-20108 PRI plug 6
72 01010-51025 WERE bolt 2




POWER SHIFT & STEERING PIPING

AR 7] B %

F 5 & 5 % R Hi
Index No. PART  NO. DESCRIPTTON Q ty

73 01010-51245 L bolt 4
74 07000-12018 oFiA: O-ring 3
75 31Y-74-54000 R hose 1
76 01010-51045 L bolt 2
77 07000-13025 O JH O-ring 3
78 07260-05822 W hose I
79 07281-00809 LS clamp 2
80 31Y-74-45000 W hose 1
81 31Y-74-46000 wE hose 1
82 07002-13334 O JEfE O-ring 5
83 31Y-74-49000 WE hose 1
84 07235-51034 &3 elbow 3
85 07235-11034 B3k elbow 3
86 01010-50885 g bolt 6
87 07000-13028 O JEE O-ring 3
88 07005-00812 FrhHERE washer seal 6
89 07002-12034 O JEh O-ring 4
90 07000-13022 O £/ O-ring 2
91 01012-51035 BRRE bolt 1

92 01590-31012 WERE nut 1

93 04050-12018 FFO4 pin, cotter |

94 01010-51255 e bolt 12
95 01643-31232 g7l washer 40
96 01010-50885 g bolt 4

81



POWER SHIFT & STEERING PIPING

AR TEHE [ R

F 5 K 5 £ R st
Index No. PART  NO. DESCRIPTION Q ty
97 01643-30823 g washer 4
08 07037-11416 [ F plug 5
99 31Y-75-02000 wE hose 1
100 01602-21236 Eric] washer 28
101 31Y-74-50000 e hose 1
102 01010-51050 L3 bolt 2
103 01010-51050 LS bolt 2
104 07000-13055 O JElE O-ring |
105 07235-10315 Bk elbow 2
106 01010-51085 g bolt 4
107 31Y-74-53000 WE hose 1
108 07000-13062 O T O-ring I
109 01010-51240 LY bolt 4
110 07000-13050 O JEH O-ring 1
111 07005-01812 BaETE washer seal 5
112 07005-02716 GoESEnly] washer seal 5
113 07000-12090 O JEH O-ring 1
114 07260-07440 weE hose I
115 07000-12075 O JEHE O-ring 1
116 01010-51250 e bolt 4
117 07000-13045 O FEfEl O-ring 2
118 31Y-74-51000 wE hose 1
119 01010-51235 LS bolt 5
120 07000-12080 O B O-ring 1

82




ARG [ B
POWER SHIFT & STEERING PIPING

W 5 e i i
PART  NO. DESCRIPTION Q ty
01010-51060 WRKE bolt 2
07000-13035 O £ O-ring 1
01010-51065 WK bolt 2
01010-51055 IRk bolt 2
31Y-74-52000 W hose 1
07000-13095 O £k O-ring 2
01010-51245 [ bolt 4
07000-13038 O J¢8 O-ring 3
01010-51030 Loves bolt 4
07000-13048 O ZHE O-ring 6
07371-31465 2 flange 12
01010-51240 R bolt 32
175-49-11580 i filter 1
31Y-74-06200 P filter 1
31Y-74-05120 VELS filter 1

83



2 T N4 S L)

STEERING SYSTEM AND FINAL DRIVE



86

#3001/
Fig301 MAIN FRAME




EHLH

MAIN FRAME
5 % K HE
PART  NO. DESCRIPTION Q ty
1 31Y-30-10000 | #L% main frame 1
2 07044-13620 plug 3
3 07002-03634 O-ring 3
4 175-21-32170 | #% cover 1
5 07000-05195 0 B O-ring 1
6 01010-52040 12 bolt 6
7 01643-32060 Erti) washer 6
8 07030-00252 WA breather plug 2
9 07350-00215 %3k joint 2
10 31Y-30-20000 = cover 1
11 0158001210 R} nut 5
12 01643-31232 HhE washer 5
13 31Y-30-00001 | #% plate 1
14 01010-50816 LY bolt 5
15 01643-30823 gl i washer 5
17 07049-23923 o 24> 2 plug, dustproof 4
i 18 07049-12018 7 2> 28 plug, dustproof 2
e 19 01643-31232 H[E washer 3
20 01010-51235 LY bolt 3
21 31Y-30-00002 | £y#dk asbestos mat 1
22 31Y-30-30000 | & tube 1
23 07281-00549 e clamp 2
24 31Y-30-50000 | & tube 1
25 07056-10045 i g M net 1
26 07051-20000 Jnyth A 7% cover 1
27 07043-70312 BRI plug 1




88

302 &
Fig.302

H A1
OIL GAUGE ASS’Y




MR A&

OIL GAUGE ASS’Y
M = X % P
PART NO. DESCRIPTION

31Y-30-00003 | A7 1R rock-wool mat

01643-31032 | & washer
01010-51035 2 bolt
31Y-30-60000 = tube

31Y-30-40000 | #i/LE&MF  oil gauge

e > D =




90

303 B AP 1A 56 14l
FIG303 BEVEL GEAR AND SHAFT




< 1A e R il

BEVEL GEAR AND SHAFT
£ 5 i B
Part No. Description Q'ty
31Y-16-00000 | " S4&3h K ¥ 7] middle drive and steering clutch 1
BEas
31Y-16-00012 | ikl shaft 1
GB297-7520E | Hli7k bearing 2
31Y-16-00005 | HfiAk s housing, bearing 2
31Y-16-00006 | & F shim, lock 6
31Y-16-00007 | BiF shim, lock 6
31Y-16-00008 | 8 A shim, lock 4
31Y-16-00009 | 4ifr shim, lock 10
31Y-16-00010 | &} shim, lock 6
31Y-16-00011 | Bifr shim, lock 4
01010-51445 | 424 bolt 12
01643-31445 | K shim 12
31Y-16-00013 | k% bevel gear 1
01084-01860 72 bolt 12
31Y-16-00014 | 8/ shim, lock 6
01582-11815 WEBF nut 12
31Y-16-00017 | B ring, seal 4
31Y-16-00016 | #hif bushing 2
31Y-16-00018 | 44 pin |
31Y-16-00015 | #:2% flange 1
31Y-16-00019 | #£2% flange 1
01010-51030 | 4242 bolt 4
01602-21030 HE washer 4
01010-51030 | 12 bolt 4
01602-21030 | [ washer 4
31Y-16-00004 | %% hub, gear 2
{ 31Y-16-00002 | #&f shim 2
31Y-16-00001 | $&£} nut 2
31Y-16-00003 | 4 F shim 2
01010-51225 | $&# M12X25 bolt 2
01643-31232 5 12 washer 2
01010-51855 244 M18 X 55 bolt 24
01643-31845 #HE 18 washer 24

91



92

% 304 &
FIG.304

B A
STEERING CLUTCH




HrEaas

STEERING CLUTCH
FF5 5 2R ¥ at
| Index No. Part No. Description Q’ty
31Y-16-00000 | H Sefbsh R ik B4 2%
middle drive and steering clutch
1 31Y-16-00026 | & drum, clutch inner 2
2 31Y-16-00020 | i%2E piston 2
3 31Y-16-00021 | %P ring, seal 2
4 31Y-16-00029 | K##  spring, bigger 18
5 31Y-16-00030 | /3% spring, smaller 18
6 31Y-16-00022 | %% bushing 18
T 31Y-16-00026 | &4 plate 2
8 31Y-16-00027 | 424 bolt 18
o 31Y-16-00028 | 4tk plate, lock 10
10 31Y-16-02000 | AE#EH  disk 24
1 31Y-16-00023 | Wii/r  plate, gear inner 22
12 31Y-16-00024 | #hiik drum, clutch outer 2




94

% 305 &

Fig.305

B
BRAKE BRAND ASS’Y




B 17

BRAKE BRAND ASS’Y
B 5 % i HE
PART NO. DESCRIPTION Q ty
| 317-17-04000 | #zh4 8 & brake brand ass’ y 2
31Y-17-04100 | #iIzh#Hs brake brand 1
31Y-17-04001 iﬂ CHIZhAH ) lining 5
04412-00519 HET rivet 130
31Y-17-00039 | #44R plate 4
01010-50820 Ly bolt 8
01643-30823 E2 washer 8
31Y-17-06000 | 33 spring 4

95



96

% 306 & wlzhBh 2%
Fig.306 BRAKE BOOSTER




HZhBh 4%

BRAKE BOOSTER
F 5 K = A &4 LN &
Index No. PART NO. DESCRIPTION Q ty

1 31Y-17-00050 ik housing, L.h 1

31Y-17-00044 A housing, R.h 1
2 31Y-17-00040 1z bushing 2
3 31Y-17-00042 HE 4 bushing, R.h i

31Y-17-00053 HNE & bushing, L.h 1
4 31Y-17-00054 Eriy gasket, L.h 1

31Y-17-00041 BE A gasket, R.h 1

04020-01228 il pin 4

01010-51265 LY bolt 35

01010-51250 W8 bolt 1

01602-21236 ] washer 36

31Y-17-00001 Tt cover

31Y-17-00002 BE gasket

01010-51030 LS bolt

01643-31032 HulE| washer

31Y-17-00011 =5 cover

07000-12085 0 JE O-ring

01010-51090 124 bolt

01602-21030 #IE washer

07030-00252 1A % breather plug

2
2
8
8
2
2
4
4
2
31Y-17~01000 i cover 2
31Y-17-00009 Bl gasket g
01010-51030 g A bolt 8
01643-31032 grlic] washer 8
31Y-17-05000 A lever, R.h 1
31Y-17-07000 F i lever, L.h 1
01010-51250 R bolt 2
01602-21236 o washer 4
31Y-17-00051 A shaft, L.h 1
31Y-17-00043 B A shaft, R.h 1
31Y-17-00052 i &£ seal, oil L. h 1
154-33-21350 i A seal, o0il R. h 1
04010-01032 i key 2
04010-10828 it key 2
31Y-17-00049 T+ £ lever, L.h 1
31Y-17-00045 o 4 lever, R.h 1

Y



98

306 & HllzhBh 1) 2%
Fig.306  BRAKE BOOSTER




F307 B &EFHER1/3)
Fig. 307 FINAL DRIVE ASS’Y

100



LALT) B

FINAL DRIVE ASS’Y
F 5 K 5 % R g

Index No. PART NO. DESCRIPTION Q ty

| 31Y-18-00032 | #hFed(A) outer case, L.h 1.
31Y-18-00033 | #h5e4k(H) outer case, R.h 1
07044-13620 7 IE plug 6
07002-13634 | O JEHE O-ring 6
31Y-18-00049 | £ washer 2
31Y-18-00034 | &Y pin 4
07049-11616 B2 plug, dustproof 4
01010-52270 | 124 bolt 56
01643-32260 P washer 56
31Y-18-00045 | &(%) box, L.h 1
31Y-18-00046 | &(4D) box, R.h 1
31Y-18-00042 | &(%) box, L.h 1
31Y-18-00043 | & (47) box, R.H 1
01010-50850 | #&f2 bolt 8
31Y-18-00047 | Bl A shim, lock 2
31Y-18-00044 | BiH shim, lock 2
31Y-18-00018 | FEzhikie gear 2
31Y-18-02000 | Hii7& bearing 2°
GB283-94 #fi 7% NJ2317C4 bearing 2
31Y-18-00019 | #fi7&KBE(A)  bearing pedestal L.h 1
31Y-18-00020 | ik ME(A) bearing pedestal R.h 1
31Y-18-00021 | 5 shim 8
31Y-18-00022 | )y shim 8
31Y-18-00023 | A shim 6
31Y-18-00024 | K shim 6
01010-31645 Ly bolt 12
01643-31645 rlie washer 12
07000-05215 O JEJE O-ring 2
07013-10125 B seal oil
31Y-18-00025 | WRah#E drive disk

101



F307 B ALEFER(A)
Fig. 307 _ FINAL DRIVE ASS’Y

A

102



LA K

FINAL DRIVE ASS’Y

F 5 K 5 R it
Index No. PART  NO. DESCRIPTION Q ty
25 170-27-11232 R gasket 2
26 170-21-12141 25} nut 2
27 195-27-12620 B shim, lock 2
28 01010-51225 LY bolt 2
29 01643-31232 Erlte washer 2
30 07049-02228 B2 28 plug, dustproof 4
33 31Y-18-00048 | #'4% plate, guard 2
35 01010-32480 L bolt 16
b 36 01643-32460 Erilic washer 16
37 07000-15180 O JE O-ring 2
38 31Y-18-00050 it cover 2
39 01010-52060 Ll bolt 4
40 01643-32060 Erili washer 4

103



308 E BAET S A(2/3)
Fig. 308  FINAL DRIVE ASS’Y

104



LA B B K

FINAL DRIVE ASS’Y

F 5 K 5 % ot

No. PART  NO. DESCRIPTION Q ty
N1 31Y-18-00031 | Kik/E ring gear 2
2 31Y-18-00029 B hub, inner 2
3 01084-01860 L bolt 32
4 01582-11815 Lot nut 32
5 31Y-18-00030 8 shim, lock 16
6 31Y-18-03000 | 4k bearing 2
7 31Y-18-00027 | 4l shaft 2
3 31Y-18-00026 | #2F} nut 2
9 170-27-12491 il pin 2
10 31Y-18-00028 | *f ring 2
n 31Y-18-00035 | thke#k gear, sprocket 2
12 07049-11816 P22 plug, dust 4
13 | 07000-05480 (oA O-ring 2
14 01010-32475 2k bolt 52
15 01643-32460 gl washer 52
16 31Y-18-00034 | 4 pin 8
17 07049-11616 iz & seal, dust 8
18 | 31Y-18-04000 | Hi7k bearing 2
19 31Y-18-00036 | &3 8 ring, 2
20 07000-05400 O JEHE O-ring 2
21 01252-31235 YRET screw 16
22 01602-21236 i washer 16
23 31Y-18-00041 o shaft 2
2 31Y-18-00001 KPS gear 2
25 31Y-18-00040 | #hFF ring, shaft 2
6 04070-00210 | stopper ring 2
27 31Y-18-00016 | P44 & gear ring, inner 2
28 31Y-18-00038 = flange 2
29 01010-82460 W bolt i,
30 | 0164332460 | HH washer 72

105



308 A&ALF)EM(2/3)
Fig.308 FINAL DRIVE ASS’Y

106




L5 B

FINAL DRIVE ASS’Y

H 5 e R i

PART NO. DESCRIPTION Q ty
31Y-18-00039 | MR openings ring 2
31Y-18-00017 | #& hub 2
31Y-18-05000 | %l bearing 2
31Y-18-00037 | K@ 2 8l ring 2
07000-05400 O ¥ P O-ring 2
01252-31235 $RE] screw 16
01602-21236 Er 5] washer 16
170-27-12513 | E&hihdt seal, floating 4
170-27-12520 | O JE /8 O-ring 4
31Y-18-00014 g teeth, gear 18
09203-12490 iR bolt 54
01803-02430 L2 nut 54

107



309 B AA4EB)E3B3)
Fig. 309 FINAL DRIVE ASS’Y

108




L A=) B

FINAL DRIVE ASS’Y
T 5 K = % i i
x No. PART NO. DESCRIPTION Q ty
1 31Y-18-00011 ITER bracket 2
2 31Y-18-00012 | O JE /8| O-ring 2
3 01010-52470 2 bolt 72
4 01643-32460 il washer o
s 31Y-18-00015 | {TE% gear 6
6 31Y-18-00010 | % shaft 6
7 31Y-18-01000 Hh7k bearing 6
8 31Y-18-00013 1 HEHE washer, thrust 12
9 31Y-18-00009 | #& mat 6
10 01643-32460 i [E] washer 6
11 01010-82460 [ bolt 6
12 07000-05075 oFiA:- O-ring 6
13 31Y-18-00008 | %Ak AE housing, bearing 2
14 07000-05280 O L O-ring 2
15 |07000-05305 | O O-ring 2
16 31Y-18-00003 | Hfi¥fh ring, shaft 2
17 31Y-18-00002 HhFR ring, shaft 2
18 GB288-94 47k 22228CC3  bearing 2
19 31Y-18-00005 | #itk plate, lock 2
20 31Y-18-00004 WA nut 2
21 31Y-18-00006 | B &M plate, lock 2
22 01010-51225 R bolt 4
23 31Y-18-00007 | % cover, extremitas 2
24 01010-51660 LY is bolt 16
25 01643-31645 e washer 16
26 31Y-18-06000 | &= cover 2
27 01011-82425 12 bolt 6
28 01643-32460 gl washer 6

109



110

HI0E  HIBhER
Fig310 BRAKE LINKAGE

13

S

ﬁoﬂ\ 11

262/@ 24
22 Q‘QD
39
23/& / g‘“m
11 48

-

)




HlZhIER

BRAKE LINKAGE
H 5 £ i ¥kt
PART NO. DESCRIPTION Q ty
31Y-17-03000 | #Hizha%Ee brake pedestal 2
31Y-17-00034 | %4 - pin 4
01010-51650 LY bolt 8
01643-31645 5 washer - 8
31Y-17-00046 | #2 plate 2
31Y-17-00048 | 1F&h#H shim 2
01010-51030 LS bolt 4
31Y-17-00047 | &K shim 2
31Y-17-00029 | &% roller 2
31Y-17-00004 | %EFF link 4
31Y-17-00030 | &4%b pin 2
01641-21626 hE washer 2
04050-14026 Gk pin cotter 2
31Y-17-00032 | #4%h pin 2
01641-21626 g washer 4
04050-14025 FFO4Y pin cotter 4
31Y-17-00031 g spring 4
31Y-17-00033 | 4Y4%H shaft 2
01302-20812 $2E screw 2
04059-01620 LA wire 2
31Y-17-00005 12 lever 2
31Y-17-00027 | #hE bushing 2
31Y-17-00026 | 4%k pin 2
01640-22032 HJH washer 2
04050-15030 FF 4 pin cotter 2
31Y-17-00028 | 44%h shaft 2
01302-21020 WRET screw 2
04059-01302 it tire 2
31Y-17-00006 | HEFF link 2
31Y-17-00020 | ¥EHF . link 4
31Y-17-00019 | &% shaft 4

111




%310 & Tl Bh T
Fig.310 BRAKE LINKAGE

112




B BIERT

BRAKE LINKAGE
5 K % £ i okt
Index No. PART  NO. DESCRIPTION Q ty
33 04064-02512 A4 ring, stopper 8
34 31Y-17-00017 | 3&#F lever 2
35 31Y-17-00018 | 4hE bushing 2
36 31Y-17-00016 | #h#& bushing 2
37 31Y-17-00015 | %3 bushing 2
38 31Y-17-02000 | k4%t shaft 4
39 01010-51020 B2 bolt 8
40 01643-31032 H washer 8
41 31Y-17-00012 | ¥k end 4
42 31Y-17-00013 | 4% pin 4
43 0405016350 i pin 4
44 31Y-17-00014 | & washer 4
45 31Y-17-00037 | ¥k wedge 2
46 31Y-17-00035 VA 32 e adjusting pedestal 2
47 31Y-17-00021 | #h3EE bushing 2
48 31Y-17-00024 | #&E bushing 4
49 31Y-17-00022 | 4##%h pin 2
50 31Y-17-00023 | #E washer 2
51 04050-15040 et pin 2
52 31Y17-00038 i block 2
53 31Y-17-00025 | #hi#E bushing 2
54 31Y-17-00010 WA screw 2
55 31Y-17-00036 | 3748 bracket 2
56 01010-51020 L PES bolt 2
57 01602-21030 Erilse! washer 2

113



%311 B = I ) RS R A Q V)
FIG311 STEERING AND BRAKE LINKAGE

114



B mAEnEs QU
STEERING AND BRAKE LINKAGE

s #: 5 E A i
Index No. Part No. Description Q'ty

I 31Y-26-01000 | 3242 bracket 1
2 154-43-15581 o lever 2
3 01010-51245 Ly S bolt 4
4 01602-21236 R washer spring 4
5 154-43-41170 | 3748 bracket 1
6 07021-01060 AR fitting grease 1
7 01010-51230 R bolt 4
8 01643-31232 Erali] washer 4
9 06120-03520 VREH il bearing needle 2
10 06122-03504 By <k ] seal bearing 5.
1 154-43-41180 | % shaft 1
12 195-43-24430 | [k spacer 2
13 04010-01032 Bl key 4
14 154-43-41160 | #B4% lever 2
15 154-43-41190 FZ8 bracket 2
16 01010-51230 124 bolt 4
17 01643-31232 # washer 4
18 06120-03520 B RhA bearing needle 2
19 06122-03504 72k e seal bearing 4
20 31Y-26-00001 | % shaft 1
21 154-44-11650 I 2 spacer 2
22 154-43-41220 | X3k yoke 1
23 31Y-26-08000 | #%E lever |
24 04205-11438 B4 pin 2
25 04050-14022 FF A5 pin cotter 2
26 06120-03520 BEHRR bearing needle 2
27 06122-03504 B2 seal bearing 2
28 31Y-26-00002 | Hhi shaft 1
29 154-44-11650 | @k spacer 2
30 07283-23442 U &k clip 2
31 01582-11008 YRBE nut 4
32 154-43-15480 | G K lock 2
33 04220-21456 panti yoke 2
34 04205-11438 B4l pin 2
35 04050-14028 FF o4 pin cotter 2
36 07021-01060 AR fitting grease 3
37 01010-51640 A bolt 8
38 01643-31645 HpE washer 8

115



%312 B % om oWl 3 & A (2/2)
FIG312 STEERING AND BRAKE LINKAGE

»

r‘r NQ;U;\

Braking Co ver

/Qb@e\ Braking Cover

116



Fem BIBER (2/2)

STEERING AND BRAKE LINKAGE

Fs # 5 % W HE
Index No. Part No. Description Q'ty

1 31Y-26-07000 | #F rod 1

2 31Y-26-06000 | #F . rod 1

3 01582-11411 LAl g 2

4 04210-21456 X At yoke 2

5 04205-11438 B pin 4

6 04050-14022 FF 8 pin cotter 4

117



EI3HE il zh B AR
FIG313 BRAKE PEDAL

118



HBhEER

BRAKE PEDAL
e # = ; % W K
Index No. Part No. Description Q’ty
1 154-43-41130 PR () pedal Lh. 1
’) 154-43-41140. FERR (H) pedal r.h. 1
3 07021-01090 iipS fitting grease 2
4 06120-03520 el bearing needle 4
5 06122-03504 B 24> Pl seal bearing 4
6 04010-01032 F [ key 2
7 154-43-41150 wE lever 2
8 01010-51245 LY bolt 2
9 01602-21236 B A washer spring 2
10 15A-43-11141 X bracket 1
1 154-43-41122 o cover 1
12 01010-51225 iR bolt 6
13 01643-31232 g washer 6
14 09311-41237 iR bumper 2
15 01580-11210 4R Y nut 2
16 154-43-41260 o B spring 2
17 04210-21456 X Ot yoke 2
18 04205-11438 i pin 2
19 04050-14028 R pin cotter 2
20 04248-31433 FF rod 2
21 01582-11411 L s nut 2
22 01508-41408 PR ] nut 2
23 01010-51230 R bolt 8
24 01643-31232 el washer 8

19



%314 % 3 OBl A
FIG314 PARKING BRAKE LEVER

120



I P BT

PARKING BRAKE LEVER
5 = 5 % iR =
Index No. Part No. Description Q'ty
1 31Y-26-02000 P bracket 1
2 31Y-26-04000 i lever 1
3 01010-50830 LS bolt 1
4 01602-20825 LS B washer spring 1
5 09350-01615 & bushing 2
6 31Y-26-05000 i lever 1
i 04010-00519 e [l g key 1
8 195-43-18491 LS spring |
9 154-43-41360 R pawl 2
10 01640-22032 e washer 2
11 04050-14030 FF a8 pin cotter 2
12 154-43-41350 P bar 1
13 04210-21040 X Ot yoke 1
14 04205-11028 EE pin 1
15 04050-13020 FF O pin cotter 1
16 04245-41027 ¥ rod 1
17 01582-11008 R RE nut 2
18 04250-81056 IR AR end bearing 1
19 01593-11008 IR EE nut 1
20 04050-12018 FF 144 pin cotter kit
21 195-43-41260 e lever 1
22 09305-00800 F knob 1
23 04010-00519 e ] B key 1
24 195-61-34120 7k bearing 2
25 154-43-41310 i lever |
26 01010-50830 LY bolt 1
27 01602-20825 S A washer spring 1
28 04244-41033 ¥ rod 1
29 01580-11008 PN nut 1
30 04210-21040 X O yoke 1
31 04205-11028 Hi%h pin 2
32 04050-13020 FFOH pin cotter 2
33 01010-51230 7 bolt 3
34 01643-31232 [ washer 3

121



122

5 315 A P B
FIG315 CONCENTRATED PIPING

))/‘“) 2 BR 2406E
g See Figd06




ErPIEHEE B

CONCENTRATED PIPING

G % % i | we
Index No. Part No. Description Q’ty

1 154-43-41410 & tube 1

2 154-43-41420 & tube 1

3 31Y-26-03000 & tube |

4 209-38-12260 B3 clip 3

5 01010-51220 B2 bolt 3

6 01643-31232 frae washer 3

7 176-43-41350 %3k elbow 6

123



%316 & £E P 1 B
FIG316 CONCENTRATE TEST PRESSURE PIPING

124



CONCENTRATE TEST PRESSURE PIPING

5 AR s

5 5 2R B
Index No. Part No. Description Q’ty
31Y-75-00000 R JIEE M concentrate test pressure piping
1 31Y-75-00001 W A test pressure pedestal 1
2 14Y-74-36000 I R4 3k test pressure joint 7
3 16Y-76B-00003 | 4%k joint 9
4 01010-51250 $2 4 M12X50 bolt 6
5 01643-31232 E 12 washer 6
6 31Y-75-01000 wE hose I
7 31Y-75-02000 WE hose 1
8 31Y-75-03000 B hose 1
9 31Y-75-04000 W hose 1
10 31Y-75-04000 WE hose 1
11 31Y-75-04000 B hose 1
12 31Y-75-04000 HE hose 1
13 31Y-75-05000 ek hose
14 08035-11512 gk clip 2

125



#1317 & FErPEYE B BBk % R S0(1/3)
Fig. 317 CONCENTRATE LUBRICATING AND AUTO TENSIONER

126



b & B B E RS
CONCENTRATE LUBRICATING AND AUTO TENSIONER

2 I £ i W
Index No. PART NO. DESCRIPTION Q ty

31Y-78-00000 S R Ak R RS

concentrate lubricating and auto tensioner

1 17S-79H-08000 | HiZHFE pump 1
2 01010-50825 124 M8X25  bolt 12
3 01640-20816 5 08 washer 12
4 31Y-78-00002 [ plate 1
5 31Y-78-05000 WE hose |
6 31Y-78-16000 SrBCa% allotter 1
7 31Y-78-06000 | & hose |
8 31Y-78-02000 | hose 1
9 31Y-78-03000 | & hose 1
10 31Y-78-01000 | & hose 1
11 31Y-78-00001 3 plate 1
12 17S-79H-02000 | Bk joint 6
'. 13 178-79H-00009 | &3 clip e 2
14 01010-51225 2HE M12X25  bolt 2
15 01640-21223 HE 12 washer 2
16 178-79H-03000 | = iffl # [ [ valve 1

127




%318 [& SR KB BBk R RGU(2/3)
Fig.318 CONCENTRATE LUBRICATING AND AUTO TENSIONER

128




EHIENE LB HETK R RS

CONCENTRATE LUBRICATING AND AUTO TENSIONER

F 5 B 5 2 R K
Index No. PART NO. DESCRIPTION Q ty
31Y-78-00000 | £EAEIE KB A BTk R RS
concentrate lubricating and auto tensioner
I 31Y-78-14000 o ECAR allotter I
2 178-79H-02000 | H#k joint 18
3 17S-79H-17000 | H ffi#k joint 6
4 31Y-78-00003 | % plate 1
5 31Y-78-11000 | #& hose 4
6 01010-51225 24 M12X 25 bolt 6
7 01640-21223 I 12 washer 6
8 08035-11512 553 clip 8
9 08034-20519 fiE hoop 4
10 01010-51225 424 M12X 25 bolt 2
11 01640-21223 M 12 washer 2
12 31Y-78-12000 | %% hose 2
13 31Y-78-10000 | K& hose 2
14 31Y-78-09000 L7 hose 1
15 01010-50645 $E2 M5X 45 bolt 2
16 01640-20610 #HJE 06 washer 2

129



319 & SERE T KRB B ik B R S0(3/3)
Fig.319 CONCENTRATE LUBRICATING AND AUTO TENSIONER

130



FrpiEiE KR BB R RS

CONCENTRATE LUBRICATING AND AUTO TENSIONER

P 5 Hit
Index No. Part No. Description Q’ty
31Y-78-00000 AT Ak E RS
concentrate lubricating and auto tensioner

1 31Y-78-13000 wE hose |

2 17S-79H-02000 | 4%k joint 5

3 31Y-78-08000 wE hose 1

4 31Y-78-08000 RE hose |

5 31Y-78-08000 W hose 1

6 31Y-78-08000 WE hose 1

7 178-79H-00012 | iFEHEL  joint 4

131



T & & E
TRACK MECHANISM



F401E B E R K
FIG401 TRACK FRAME (L.H)

134



BER ()

TRACK FRAME L.H.

5 " 5 % R &
Index No. Part No. Description Q' ty
1 31Y-40-01000 B (X)  track frame L.H 1
2 31Y-40-12000 ERES bushing 1
3 31Y-40-11000 & bushing 1
4 31Y-40-00016 WEHNE bushing 1
5 31Y-40-00017 i seal, dust 1
6 31Y-40-00018 18 ring, snap 1
7 31Y-40-00019 7 242 dust 1
8 31Y-40-14000 I () pad 1
9 01642-21216 [ washer 16
10 01010-51230 ke bolt 16
11 31Y-40-13000 Zprp (—)  pad 3
12 31Y-40-20000 Al pin Ass’ Y 14
13 31Y-40-00015 = cover 8
14 01643-31645 H washer 24
15 01010-51635 i bolt 24

135



402 E 8 % B (A
FIG402 TRACK FRAME (R.H)

136



SER(A)

TRACK FRAME R.H.

e # = % 2 &

Index No. Part No. Description Q' ty
1 31Y-40-02000 SELE (H) track frame R.H 1
2 31Y-40-12000 | #f%£ bushing 1
3 31Y-40-11000 A bushing 1
4 31Y-40-00016 | WIHE bushing 1
5 31Y-40-00017 i) seal, dust 1
6 31Y-40-00018 4 ring, snap 1
7 31Y-40-00019 By 2k P dust 1
8 31Y-40-14000 ZME (2D pad 1
9 01642-21216 #E washer 16
10 01010-51230 by bolt 16
11 31Y-40-13000 M (—) pad 3
12 31Y-40-20000 | #f pin Ass’ Y 14
13 31Y-40-00015 i cover 8
14 01643-31645 e washer 24
15 01010-51635 W AS bolt 24

137



403 B WK %
FIG. 403 PIVOT SHAFT

138



i1
PIVOT SHAFT
&5 # 5 % F okt
No. Part No. Description Q" ty
1 31Y-40-00007 | Hf pivot shaft 2
2 01010-62790 b bolt 28
3 01643-32780 [ washer 28
4 07049-22734 BideAZE  plug 4
5 31Y-40-00006 1 ring, snap 2
6 31Y-40-00005 | BEE gasket 2
7 07000-12080 0 74 O-ring 1
8 0700012145 0 X8 O-ring 2
9 31Y-40-00004 | #& gasket 2
10 31Y-40-00003 | FB seat 1
11 01010-61650 hR A bolt 6
12 01643-31645 3 [ washer a
13 07000-15210 0 %Pl 0-ring 2
14 31Y-40-00002 | &% cover 1
15 01010-61645 | Wgke bolt 6
16 01643-31645 | washer 6
17 31Y-40-00008 | /& seat 1
18 99Y-40-00008 | J&B seat 1
19 01010-61680 | ugk: bolt 6
20 01643-31645 2 ] washer 6
21 922Y-40-00007 | HH B gasket 1
2 sHa0hp .
23 01011-61610 48 ke bolt 6
24 01643-31645 [ washer 6
25 31Y-40-00012 B cover 1
26 0101061650 BB bolt 5
27 01643-31645 H ] washer 5

139



ik R A
FIG. 404 RECOLL SPRING

404 &

140



kR AR

RECOLL SRRING
Fr5 #H 5 % i Hat
Index No. Part No. Description Q’ty
1 31Y-40-15004 | #kEE spring 2
2 31Y-40-15200 | BAHIRAT4L44 spacer 2
3 31Y-40-15002 | #iEAZaE  collar 2
4 31Y-40-15300 | #3K/5¥%a pilot 2
5 31Y-40-15003 | BRAIBEHT bolt 2
6 31Y-40-15008 | FROZATEREF  nut 2
7 31Y-40-15007 | #& plate 2
8 01010-51020 LY bolt 2
9 01643-31032 ] washer 2
10 31Y-40-15005 | #ESHHT piston 2
11 01010-51245 244 bolt 8
12 01643-31232 gradcc washer 8
13 31Y-40-15010 | yi52E piston 2
14 31Y-40-15011 | JHZEFf ring 4
15 31Y-40-15012 | ZHEF packing 2
16 04064-08530 IR ring, snap 2
17 31Y-40-15001 | ¥ shaE bushing 2
18 31Y-40-15100 | #AFEAHMF case 2
19 31Y-40-15400 | &ML} (%) cylinder, left 1
31Y-40-16100 | iHZEM AL () cylinder, ring 1
20 31Y-40-15009 | $44% plate 2
21 01643-31032 H [ washer 2
22 01010-51020 P2 bolt 4
23 195-30-13191 | yEh#s valve 2
24 07020-01021 HHEAS fitting 2

141



BT
TRACK ROLLER GUARD

5405 B

FIG.405

142



a F ¥ iR

TRACK ROLLER GUARD
FF5 # 5 ' £ i ¥
Index No. Part No. Description Q’ty
1 31Y-40-00025 | ZABIK plate guide L.H 2
2 01010-51645 S bolt 8
3 01643-31645 s washer 8
4 31Y-40-00026 1§k plate guide R.H 2
5 01010-52450 2k bolt 16
6 01643-32460 B washer 16
7 31Y-40-09000 | BRFHHEH MK (%) plate guard track, L.H. 1
8 01643-32060 e washer 10
9 01010-52045 LY bolt 10
10 07000-15155 0 JEPE ring 1
11 31Y-40-00001 il cover 1
12 01643-31645 e washer 2
13 01010-51645 LS bolt 2
14 01010-52060 2 bolt 8
15 01643-32045 ] washer 8
16 31Y-40-08000 | LEEh4EF4K plate guard track 2
17 01010-51645 BRI plug 2
18 07002-13634 0 washer 2
19 31Y-40-10000 IXzhEe4 e (4) plate guard track, R.H. 1
20 31Y-40-17000 i cover 1
21 01010-52060 LS bolt 8
22 01643-32045 Hu washer 8
23 31Y-40-00031 # cover 1

143



406 @ 5|54 (1/2)
F1G.406 IDLER

144



51 5%

IDLER
e # 5 E4 i Bkt
Index No. Part No. Description Q" ty

31Y-40-03000 51 SRR idler ass’y 2
1 31Y-40-03100 gl 35tk body, idler 1
2 31Y-40-03003 i shaft 1
3 07052-31624 BRI plug l
4 07000-05140 0 7Y el O-ring 2
5 31Y-40-03302 4 pin 2
6 31Y-40-03310 HE bushing 2
7 31Y-40-03301 P bushing 2
8 01010-51245 R bolt 16
9 01602-21236 IR JE washer 16
10 31Y-40-03005 VP ER ring, seal 4
11 31Y-40-03004 0 2 O-ring 4
12 07000-12095 0 7! il O-ring 2
13 31Y-40-03002 i cover 2
14 04260-01905 HER ball 1
15 01011-62725 LU d bolt 8
16 01643-32780 8 washer 8
17 31Y-40-03001 &5 cover 2
18 31Y-40-03100 #HEX yoke 1

145



#4077 B 5|55 (2/2)
FIG.407 " IDLER

146



5128

IDLER
F5 = 5 £4 R iy
Index No. Part No. Description Q" ty
1 31Y-40-03100 | #EX yoke 1
2 31Y-40-00023 R 2 washer 8
31Y-40-00024 | if#Eh washer 4
3 31Y-40-04000 | {5 Ak guide block 3
4 01643-32060 g2 washer 2
5 01010-62050 R e bolt 8
6 04020-01428 e pin 1
7 07000-15270 0 X4 Pl O-ring 1

147



%5 408 5] £t ®
FIG. 408 CARRIER ROLLER

148



&

CARRIER ROLLER
P 5 # s H
Index No. Part No. Description Q’ty

31Y-40-07000 FE# B carrier roller ass'y 4
1 31Y-40-07100 Bk roller, carrier 4
2 GB297-30215 ik bearing 4
3 GB297-30214 iV bearing 4
4 31Y-40-07002 il shaft 4
5 07052-31624 L2E plug 4
6 07000-15080 0 JE O-ring 4
7 04064-09030 4 1] ring snap 4
8 31Y-40-07008 i cover 4
9 07000-15125 0 B O-ring 4
10 01010-51440 R bolt 16
11 01602-21442 [ washer 16
12 31Y-40-07005 WiFEHEE  seal 4
13 07000-15155 0 JE O-ring 4
14 31Y-40-07003 s pin, dowel 4
15 31Y-40-07004 SMFE B seal 4
16 31Y-40-07006 L3S nut 4
17 31Y-40-07007 2z steel wire 4
18 31Y-40-03002 FHEIR ring, seal 8
19 31Y-40-03001 0 FEH O-ring 8
20 04020-00616 By pin, dowel 8
21 31Y-40-07001 P support 4
22 01010-52270 LY bolt 16
23 01602-22268 B fE washer 16
24 01010-52285 LY bolt 8
25 01643-32260 gridicl washer 8

149






X BB K

TRACK ROLLER ASS’Y
Fe | # = % W &
Index No. Part No. Description Q'ty
31Y-40-21000 | A7 &%  Track roller ass’ vy, 6
pa8n single flange
31Y-40-22000 | XMihLZES Track, roller ass’ vy, 8
5957 double flange
1 31Y-40-21100 | fiACHEEEE Roller, track, single 1
1A 31Y-40-22100 | AL FEE A Roller, track, double 1
2 31Y-40-21003 | HhTL Bushing 2
3 31Y-40-21001 P Shaft, track roller 1
4 31Y-40-21004 | B Washer 2
5 31Y-40-21005 | O JE[& O-ring 2
6 31Y-40-21006 | #F##H Ring-seal 2
7 31Y-40-21007 | FEHER Ring-seal 2
8 31Y-40-21008 | O JE[#] O-ring 2
9 07000-12140 | 0 B O-ring 2
10 31Y-40-21002 | # Collar 2
11 01641-21223 | 2 Washer 12
12 01010-51285 | W84 Bolt 12
13 07052-31624 PRIE Plug 1

151



Fa10E EBEBHEE (—)

FIG. 410

BOGIE

152



FEEH (—)

BOGIE
5 # 5 % LS it
Index No. Part No. Description Q'ty
1 31Y-40-05000 BHH(—) bogie 2
2 31Y-40-22000 XN #EH: roller, double side 2
3 01010-51230 Ly bolt 8
4 01642-21262 HE washer 8
5 31Y-40-14000 Zppid () pad 2
6 04020-01016 | pin, dowel 4
7 31Y-40-00030 i cover 4
8 01643-32460 ] washer 8
9 01011-52410 12k bolt 8

153



FalE EmHR (D
FIG411 BOGIE




EEH (2

BOGIE
5 i =4 T Hoa
Index No. Part No. Description Q'ty
| 31Y-40-06000 ER)5E ()  bogie 6
2 31Y-40-13000 i (—) pad 6
3 01010-51230 HE R bolt 24
4 01642-21262 H[E washer 24
5 31Y-40-00027 B3 bogie 12
6 31Y-40-20000 h shaft 12
7 31Y-40-00029 # cover 12
8 01010-52755 2 bolt 24
9 01643-32780 gl washer 24
10 31Y-40-00028 F R guide 12
11 01010-52290 12 bolt 24
12 01643-32260 ralic washer 24
13 31Y-40-22000 WU HE# roller, double side 6
14 31Y-40-21000 BiFEH roller, single side
15 04020-01016 9 pin, dowel 24
16 31Y-40-00030 B cover 24
17 01643-32460 H [ washer 48
18 01011-62410 LY bolt 48

on



i
I

i

412 8

FIG412 TRACK SHOE

156



B

TRACK SHOE
e %" = %, PR & &
Index No. Part No. Description Q’ty
31Y-41-A0000 | JE 7 &K track shoe ass’y 2
1 31Y-41-00001 | JEHHR shoe track 41
2 31Y-41-00002 | i24# bolt 160
3 31Y-41-00003 | #2F} nut 160
4 31Y-41-00005 | 8015 (Z) link, track L.H. 40
5 31Y-41-00006 | $EEL5(H) link, track R.H. 40
6 31Y-41-00004 | H5%E bushing 41
7 31Y-41-00016 | &3 packing 82
8 31Y-41-00015 | 1EHEER ring, thrust 82
9 31Y-41-00013 | 4% pin, shaft 41
10 07059-12130 FEZE block 41
11 31Y-41-10000 | & E+E seal ring 82
12 31Y-41-00010 | E=8EFIT (Y% Z2) link master, L.H. pin side 1
13 31Y-41-00008 | EHEH I (FEN Z) link master, L.H. bushing side I
14 31Y-41-00011 | WP (BS%G 43) link master, R.H. pin side |
15 31Y-41-00009 | EHEF (3N 47) link master, R.H. bushing side 1
16 31Y-41-00012 | 124 bolt 2
17 31Y-41-00007 | #24e bolt 2
18 31Y-41-00014 | #4H retainer ring 82




i =
GUARD



o EE S A
RADIATOR GUARD

%501 &

FIG. 501.

i

SEEFIII191

160



S EAERZAL

RADIATOR GUARD
R % S % W Bk
Index No. Part No. Description Q' ty
1 31Y-50-01000. A% guard, radiator 1
2 01010-50835 B2F M8 X35  bolt 2
3 01643-30823 HIE 8 washer 2
4 01580-10806 2R M8 nut 2
5 01011-53085 B2 M30X3X 185 bolt 16
6 01643-33080 SEAA 30 washer 16
7 31Y-50-07000 il grill 1
8 01010-51640 24 M16X40  bolt 4
9 01643-31645 #JE 16 washer 4
10 31Y-50-02000 = cover 1
11 01010-51220 B2HE M12X20  bolt 10
12 01643-31232 12 washer 10
13 175-54-21811 [ bracket 2
14 01010-51235 124 M12X55  bolt 4
15 01643-31232 #5 12 washer 4
16 01010-51025 824 M10X20  bolt 6
17 01643-31032 HJE 10 washer 6
18 175-54-21361 B lock ass’ y 9

161



KB
ENGINE HOOD

502 &

FIG. 502

162



KAHLER

ENGINE HOOD

Frg 5 i I # hE

Index No. Part No. Description Q' ty
1 09420-01903 ®F handle 2
2 01643-31232 AR washer 4
3 01010-51235 BEF bolt 4
4 31Y-50-03000 e hood upper 1
5} 31Y-50-06000 X4 bracket 1
6 01010-51650 L Jid bolt 8
i 01643-31645 SR washer 8
8 01010-31235 PR bolt 4
g 01643-31232 iR washer 4

163



% 503 & o R’ R
FIG503 FLOOR AND FENDER

164



H BB AR

FLOOR AND FENDER

F o5 K 5 R %ﬁcﬁ

INDEX NO. PART NO. DESCRIPTION Q' TY
1 31Y-51-01000 AR plate 1
2 31Y-51-06000 HE cover, R.H 1
3 31Y-51-03000 £ R fender, L.H 1
4 31Y-51-00001 AR cover 1
5 154-54-41810 AR cover 1
6 154-54-41790 AR cover 1
7 154-54-42160 AR cover 1
8 31Y-51-00002 AR cover L
9 31Y-51-04000 AR cover 1
10 31Y-51-00003 Hi cover 1
11 31Y-51-05000 A7 B fender, R.H 1
12 31Y-51-18000 = cover 1
13 31Y-51-00004 HaAR cover 1
14 31Y-51-07000 xR () bracket, R.H 1
15 31Y-51-08000 e seat 2
16 31Y-51-00005 Tl 2 decouple seat 8
17 31Y-51-00006 i washer 8
18 31Y-51-00007 AR cover 1
19 31Y-51-09000 HhbR 28 floor 1
20 31Y-51-10000 X5 () bracket, L.H 1
21 195-54-23991 B pedal 2
22 31Y-51-11000 ok cover, L.H 1
23 31Y-51-12000 L bracket 3
24 31Y-51-00009 AR cover 1
25 31Y-51-13000 XBR (£) bracket, L.H 1
26 31Y-51-14000 X (4) bracket, R.H 1
27 31Y-51-15000 X bracket 1
28 31Y-51-00011 [ washer 12
29 31Y-51-00012 A cover 1
30 01010-51225 LY bolt 7
31 01643-31232 HJE] washer 80
32 01010-51295 L bolt 14
33 01011-82760 Ly bolt 2
34 01643-32780 o washer 4

165



%503 & i R B O
FIG503  FLOOR AND FENDER

36

2 Bf\?? S
B

e
47433 12 N TR v,

166



o B R

FLOOR AND FENDER
F5 K 5 % LS Hoat

INDEX NO. PART NO. DESCRIPTION Q1Y
35 31Y-51-17000 | 3Cj seat 2
36 01010-51230 g bolt 44
37 01010-51235 IR bolt 8
38 01010-51650 g2 bolt 16
39 01643-31645 HIE washer 46
40 01010-51840 g bolt
4] 01643-31845 [ washer 8
42 01011-82790 L9 bolt 2
43 01010-51250 oY bolt 2
44 01010-51645 WA bolt 30
45 01010-52450 2 ke bolt 16
46 01643-32460 g washer 16
47 01010-51016 IR bolt 4
48 01643-31032 ] washer
49 01011-53010 PR bolt 12
50 0158002722 YRR} nut 2

167



504 & JEEA R
Fig.504 BOTTOM GUARD

168



JERI R

BOTTOM GUARD
o3 I : s A
Index No. PART NO. DESCRIPTION Q ty
1 31Y-52-06000 | & cover |
2 01010-51230 WAL bolt 2
3 01643-31232 el washer 2
4 31Y-52-01000 | RIJEH bottom guard, front 1
5 01011-52400 Ly bolt 2
6 01643-32460 #H washer 12
7 01010-52465 Py bolt 10
8 180-54-13160 | 44 hook 1
9 01010-52075 | #&# bolt 8
10 01643-32060 Erli) washer 8
12 31Y-52-06000 | # cover 1
13 01010-51230 LY bolt 2
14 01643-31232 e washer 2
15 175-54-23461 | $E4¢ bracket 1
16 01010-52465 e bolt 2
17 01643-32460 i washer 2
18 175-54-23471 | W42 bolt 1
19 01640-23045 Erliv washer 1
20 01590-03033 PR B} nut 1
21 04050-16355 FF A4 pin, cotter 1
22 31Y-52-02000 | HJEHHK bottom guard, middle 1
23 01010-52465 e bolt 6
24 01643-32460 4 B washer 6
25 31Y-52-07000 | #& cover 1
26 31Y-52-04000 | #& cover 1
97 01010-51230 ke bolt 2
28 01643-31232 i washer 2
29 31Y-52-03000 | AR bottom guard, rear 1
30 01010-52465 2 bolt 6
31 01643-32460 g washer 6
32 31Y-52-00001 | & cover 1
. =] ]

169



% 504 & JEFR
Fig.504 BOTTOM GUARD

170



JEH AR

BOTTOM GUARD
s K 5 % PR H
Index No. PART NO. DESCRIPTION Q ty
33 01643-31232 | HH washer 12
34 01010-51230 | 4Bz bolt 12
35 01643-32460 e washer 6
36 0101052465 | ¥2# bolt 6

171



% 505 & B B B 4
FIG.505 ROLLOVER PROTECTIVE STRUCTURE

172



B R 2R
ROLLOVER PROTECTIVE STRUCTURE

Fe | E® =® BB i
Index No. PART NO. DESCRIPTION Q' ty

1 31Y-59-01000 | Br&aH rollover protective cote 1

2 31Y-59-02000 | 3742 bracket 1

3 01010-51640 | 4#42 M16%40 bolt 14

4 01643-316456 P 16 washer 14

o 01010-82490 BEFE M24%90 bolt 12

6 01643-32460 Il 24 washer 12

7 31Y-59-03000 | PhidHiELEdS electrical parts 1

173



174

% 506 & o fy 3
FIG506 EQUALIZER BAR

Main frame
22 2
v 7
&' 15

y fza
&>

/"’; &
< ) '
),

! Track frame
s



w507 B G|
FIG507 DRAWBAR

176




75| 3

DRAWBAR
F o8| B8 % ik
Index No Part No Description Qty
1 175-69-21212 B e drawbar ass’y 1
2 195-69-11230 g bush 2
3 01018-21675 12k bolt 1
4 01592-01619 2R} nut 1
5 04050-14030 Y4 pin, cotter 1
6 195-69-11223 W pin, drawbar 1
7 31Y-32-00001 L7553 bracket, L.h 1
8 31Y-32-00002 AZE5|%2  bracket, R.h i
9 170-69-11143 iR bolt 4
10 01580-03226 e nut 1
11 01644-13309 HJE washer 4
12 170-69-11154 124 bolt 10
13 01582-03931 o3 nut 10
14 01644-13909 Erlic | washer 10

177



B
CAB

2 508 &

FIG.508

31

178



B

CAB
F 5 £ 5 % K i
Index No Part No Description Q'ty
1 31Y-56-01000 | HEZE frame 1
2 31Y-56-02000 I'1(Z) door L.h 1
3 31Y-56-03000 I1(H) door R.h 1
4 16Y-56C-04000 | &tk hinge 6
5 31Y-56-04000 | ZE0 B Sk window, left side 1
6 31Y-56-05000 A 7 window, right side 1
7 31Y-56-00001 | BEmaEs strip, glass 2
8 31Y-56-00002 IR strip, glass 2
9 31Y-56-00003 [T glass 2
10 31Y-56-00004 | RS strip |
11 31Y-56-00005 I IS glass 1
12 16Y-56C-09000 | %4 lock |
13 16Y-56C-14000 | JGti4E mirror |
14 31Y-56-00006 FH 4L 1660%47%23 sealing strip 1
15 31Y-56-06000 W TR plate ]
16 16Y-56C-08000 | ZEnhik mat 4
17 31Y-56-07000 | HHf4k sealing strip 2
18 31Y-56-00007 | JE#ig glass 1
19 31Y-56-00008 | BRI strip 1
20 31Y-56-00009 | BF#+4k 4000%47%23 sealing strip 1
21 31Y-56-00010 2 thread pedestal 2
22 31Y-56-00011 | #eE5HF4H 350%270%50 sponge 3
23 31Y-56-00012 | ¥ EHF4E 270%220%50 sponge 1
24 31Y-56-00013 I BE 4T 360%270%50 sponge 2
25 31Y-56-00014 Wi B Vi 4 sponge 1
26 31Y-56-00015 MBS 540%270%50  sponge 1
27 31Y-56-00016 | W HE4y sponge 1
28 31Y-56-00017 | JEFEAIH 4K plate, guard 1
29 31Y-56-00018 &= cover 9
30 31Y-56-00019 TR AR plate, guard 2
31 31Y-56-00020 W 750547423 sealing strip 2
32 31Y-56-08000 | k% strip 2

179



Hs508 K AR
FIG. 508 CAB

31

180



e

CAB

F 5 R 5 % W Aok

Index No Part No Description Rty
33 16Y-56C-10000 | B&4R plate 1
34 16Y-56C-11000 | Z-mib4 touch lock, L.h 1
35 16Y-56C-12000 | 75 ff % touch lock, R.h 1
36 31Y-56-00021 AP  plate, guard 1
37 31Y-56-00022 PR plate, guard 2
38 01580-11008 42BE M10 nut 8
39 01010-31030 1248 M10%30  bolt 24
40 01643-31032 HIE 10 washer 32
41 01010-51480 B4 M14%80  bolt 9
42 01643-31445 HiE 14 washer 13
43 01023-10612 HRE] M6*12 screw 4
44 01010-51440 4248 M14%40  bolt 4
45 01023-20610 %] M6*10 serew 14
46 01640-20610 H[E 6 washer 14
47 01573-20206 SE T BB pedestal 4
48 01010-51020 7Y holt 8

181



2 509 & &) ML
Fig.509 OPERATOR’S SEAT

182



] B8

OPERATOR'’S SEAT

F 8 B o2 | % ¥ e
Index No. PART  NO. DESCRIPTION Q ty

1 31Y-53-01000 | =ML  operator’s seat 1

2 31Y-53-02000 | HEHEM plate 1

3 01010-51225 | ik bolt 4

4 01602-01236 Erlic washer 4

5 01252-60820 | 4B4T screw 4

6 01602-00825 | H[E washer 4

183



it Je R B = R &
ATTACHMENT CONTROL SYSTEM



186

601 & TAEmAE
Fig.601 * HYDRAULIC TANK

© ()

A

0 -3

B

10



TAEMFE

HYDRAULIC TANK
5 I £ o
Index No. PART NO DESCRIPTION Q ty
31Y-60-00000 TAEnhAH hydraulic tank ass’y 1
1 31Y-60-01000 TAEmsE hydraulic tank 1
2 31Y-60-02000 SAIEEE airfilter 1
3 01220-40414 WRE] screw 6
4 01641-20405 ] washer 6
5 31Y-60-03000 DENLER K ol filter ass’y 1
6 31Y-60-03200 T filter 1
7 01010-50825 B2 M8*25  bolt 4
8 01643-30823 Eri washer 4
9 07000-12055 O JEHE O-ring 1
10 31Y-60-05000 & tube 1
11 195-60-41240 ] drain valve I
12 07040-13618 R FE Plug I
13 01010-51640 B2 M16*40  bolt 4
14 01643-31645 el washer 4

187



5 602 & IR PEFAIE
Fig.602. OIL COLLER

Water Inlet

188



RGPS T

OIL COOLER
F % 5 # g Kok
Index No. Part No. Description Q’ty

1 31Y-74-31400 iR oil cooler 1
2 24Y-03-01000 = pipe 1
3 07000-03042 O A [H O-ring 2
4 01010-51230 LY bolt 4
5 01643-31232 g washer 4
17 195-03-13241 HEH &) valve, drain ]
18 175-03-31530 wE hose |
19 04059-01010 BE P e wire, lock |
20 01010-51665 R bolt 5
21 01643-31645 Erilicl washer 5
22 31Y-74-31001 #H gasket 2
23 31Y-74-31100 T tube 1
24 31Y-74-31300 E tube 1
25 07042-20108 2 plug 2
26 02010-70632 Y bolt 4
27 01602-21030 L washer, spring 4
28 07260-24720 WE hose ]
29 07280-06429 R clamp 8
30 31Y-74-31200 & tube I
31 175-03-C2180 # gasket |
32 01010-51030 Ly bolt 6
33 07260-24718 RE hose I
34 01602-21030 o S 1 ] washer, spring 6

189



TARR KA IR E B
PUMP & BLADE LIFT PIPING ASS’ Y

% 603 &

Fig.603

190



LAERLG/IFESEER

PUMP & BLADE LIFT PIPING ASS’ Y

5 K 5 4 i HE
Index No. PART NO. DESCRIPTION Q ty
1 552-61-01000 tliiesd oil cooler 1
2 31Y-61-01000 4R bracket 2
3 31Y-61-02000 742 bracket 2
4 31Y-61-03000 FEFMEIAD)  lift eylingden(R) 1
5 31Y-61-04000 PFHMEL(Z)  lift cylingder(L) I
6 31Y-61-22000 B4 bolts & flanges ass’y 4
7 31Y-61-05000 WE hose 2
8 31Y-61-06000 WE hose 2
9 31Y-61-07000 B A bolts & flanges ass’y 15
10 31Y-61-13000 SR 2 bolts & flanges ass’y 3
11 31Y-61-08000 o hose 2
12 31Y-61-09000 LG hose 1
13 31Y-61-14000 [ElyhaE tube release ]
14 31Y-61-15000 T main valve I
15 31Y-61-16000 W e tube suction 1
16 31Y-61-00001 b et flange 1
17 31Y-61-17000 R tube suction |
18 31Y-61-18000 RRFR pump ]
19 31Y-61-00005 #h sheet 1
20 31Y-61-10000 & hose 1
21 31Y-61-11000 P hose |
22 31Y-61-31000 b bracket r
23 31Y-61-00003 752K valve block 3
24 31Y-61-12000 wE hose I
25 31Y-61-19000 L7 hose 2
26 31Y-61-00002 [ plate 2
27 31Y-61-24000 Hiv I solenoid valve 1
28 31Y-61-25000 =ifREk Tjoint I
29 31Y-61-20000 W hose 1
30 31Y-61-21000 ek joint 3

191



5 603 & THEZR K= TIHRFHE 1%
Fig.603 PUMP-& BLADE LIFT PIPING ASS’ Y

192



TR R TIRTTE B
PUMP & BLADE LIFT PIPING ASS’ Y

K = % R H
PART  NO. DESCRIPTION Q ty

31Y-61-27000 =1 tube 1
31Y-61-26000 =ik T-joint 2
31Y-61-23000 WE hose 1
31Y-61-28000 ] ] check valve 1
31Y-61-29000 Bk joint 1
01010-51030 ZF: M10*30  bolt 74
01643-31032 5 10 washer 78
07000-13038 oFi O-ring 3
07000-12110 O £ O-ring 1
01010-51225 i8HE M12*25  bolts 12
01010-51220 BZH M12%20  bolts 4
01643-31232 3 12 washer 24
07000-12075 O JEJE O-ring I
01010-51035 B2FE M10%35  bolts 4
07289-00095 (53 clamp 4
31Y-61-30000 WE hose : 1
07000-12065 O JEfE O-ring I
01010-51245 BEFE M12%45  bolts 4
01643-31445 B 14 washer 4
01010-51445 124 M14*45  bolts 4
07043-70211 LS plug 1
01220-40640 BRE] M6*40  screw 4
01010-51235 HEFE M12*35  bolts

193



604 & 5C P B
Fig.604  PILOT CONTROL PIPING ASS’ Y

194




56 A

PILOT CONTROL PIPING ASS’ Y

F 5 K % R ¥
Index No. PART  NO. DESCRIPTION Q ty
1 31Y-72-01000 | #7156 blade pilot valve 1
2 31Y-72-02000 | 485559 ripper pilot valve 1
3 552-61-09000 H tube 1
4 31Y-72-03000 | K5 hose I
5 31Y-72-04000 | 4K hose 2
6 31Y-72-04000 | & hose 7
7 31Y-72-06000 | £k joint 21
8 31Y-72-07000 | B hose 3
9 31Y-72-08000 | T ik T-joint 3
10 31Y-72-10000 | %% hose 1
11 31Y-72-11000 i plate 2
12 31Y-72-11000 | EREY valve 1
13 01010-50616 LY bolts 4
14 01643-30623 HE washer 12
15 01010-50825 Lves bolts "4
16 01643-30823 e washer 4
17 07000-12021 O JEH O-ring 1
18 0122040625 BRET screw 8
19 07042-20108 RZE plug 1
20 31Y-72-09000 | #% plate 2

195



288 (1/2)
. RIPPER PIPING

% 605 &

FIG.605

196



(Y=

RIPPER PIPING

5 # =S % R okt

Index No. Part No. Description Qty
1 31Y-61-27000 EH pipe 2
2 31Y-64-05000 W hose I
3 31Y-64-10000 T hose 2
4 31Y-64-09000 Bz bracket |
5 01643-32060 A 20 washer 4
6 01010-52050 B2 R M20 X 50 bolt 4
7 01643-51445 4 20 washer 4
8 01010-31440 2 M14 X 40 bolt 4
9 31Y-61-07000 WRER VL A flange ass’y 8
10 31Y-64-00001 Fr ik split oil blocks I
11 31Y-64-06000 e hose ]

197



%606 B ML BREER (2/2)
FIG606 - RIPPER PIPING

198



A LA %

RIPPER PIPING |
e | # 8 % W %Sszj
Index No. Part No. Description Q'ty
1 07040-12414 YEIE plug 4 ’
2 07002-12434 O O-ring 4
3 31Y-64-08000 | K& hose 2
4 31Y-64-02000 | $&FHHEL (Z)  lift cylinder L.h i
5 31Y-64-03000 WAME (£)  adjusting angle cylinder L.h 1
6 31Y-64-04000 | fMAME. (4D  adjusting angle cylinder R.h 1
7 31Y-64-01000 | $&FHMEL (45D lift eylinder R.h |
8 31Y-64-07000 | & hose 4
9 01010-51265 24 M12X65  bolt 4
10 01602-21236 | #4# 12 washer 4
11 195-78-22330 | 3 clip 4
12 195-78-22320 | ¥k clip 4
14 31Y-61-07000 | #REELZ40(F  flange ass’y 16
15 31Y-64-11000 | % hose 2

199



%607 & A MG ()
FIG.607  LIFT CYLINDER(RIGHT)

200



FEFHHIGEL ()

LIFT CYLINDER(RIGHT)
5 ¥ B # R o
Index No. Part No. Description Q’ty
1 07145-00120 By ring, dust 4
2 07144-11210 R bushing 2
3 31Y-64-01100 | THIEFF rod, piston 1
4 195-63-94170 | BizbEt seal, dust 1
5 31Y-63-01008 | U K553} U-type seal 1
6 31Y-64-01600 | kst step seal 1
7 31Y-64-01005 | i BEFR ring 1
8 01010-81860 424 M18 X 60 bolt 12
9 01643-31845 HEE M1 washer 12
10 31Y-64-01001 | Lk head, cylinder 1
11 07001-05180 (Ziadio ring, guard 1
12 07000-55180 O 214 s O-ring 1
13 07000-02070 O T O-ring |
14 07001-02070 PR3 ring, guard 2
15 31Y-64-01002 | i B ring 2
16 31Y-64-01003 | ji5%E piston 1
17 31Y-64-01500 | #& 3 glyd ring 1
18 31Y-63-01006 | 4k stopper blocks 2
19 01643-31232 Eroliel washer 6
20 01010-31250 I2#e M12X 50 bolt 6
21 31Y-64-01200 | L& body, cylinder |
22 07000-13030 O ! [E] O-ring 2
23 01643-31032 #IF 10 washer 12
24 01010-31045 B2 M10*45 bolt 4
25 01010-31055 $212 M10*55 bolt 4
26 01579-01009 EEE M10 nut 4
27 31Y-64-01006 | 4R plate 1
28 0728322738 U B U-type clip 2
29 31Y-64-01300 | & pipe I
30 31Y-64-01400 | & pipe ]
31 07020-00816 AR M8 X 1 fitting grease 2
32 07179-00113 e BN ring ]

201



% 608. K BAME (&£
FIG608  LIFT CYLINDER(LEFT)

202



I (4D

LIFT CYLINDER(LEFT)
kit # 5 % m ok
Index No. Part  No. Description Q'ty

1 07145-00120 S5 24 ring dust 4
2 07144-11210 HE bushing 2
3 31Y-64-01100 TEIERT rod, piston 1
4 195-63-94170 By 22 ¢ seal dust 1
5 31Y-63-01008 U TY%% 35 U-type seal 1
6 31Y-64-01600 et step seal 1
7 31Y-64-01005 i B EA ring 1
8 01010-81860 2 M18X 60 bolt 12
9 01643-31845 g M18 washer 12
10 31Y-64-01001 #iL 3k head, cylinder |
11 07001-05180 {Zsialil ring, guard I
12 07000-55180 O T & O-ring |
13 07000-02070 O R [# O-ring |
14 07001-02070 fRir ring, guard 2
15 31Y-64-01002 i 5 2 ring 2
16 31Y-64-01003 THEE piston 1
17 31Y-64-01500 & S glyd ring 1
18 31Y-63-01006 SR stopper blocks 2
19 01643-31232 R JE washer 6
20 01010-31250 $2 e M12X 50 bolt 6
21 31Y-64-01200 HLTE body, cylinder 1
22 07000-13030 O 18 O-ring 2
23 01643-31032 P8 10 washer 12
24 0101031045 EFE M10*45 bolt 4
25 01010-31055 B M10*55 bolt 4
26 01579-01009 BEBE MI10 nut 4
27 31Y-64-01006 i plate I
28 07283-22738 U Bk U-type clip 2
29 31Y-64-01300 " pipe |
30 31Y-64-01400 BE pipe |
31 07020-00816 HAE M8 X 1 fitting grease 2
32 07179-00113 FPEPS IR ring 1

203



2 609 K WAME (A£)
FIG609 TILT CYLINDER(LEFT)

204



W AMEL ()

TILT CYLINDER(LEFT)
P 5 B % W Yot
Index No. Part  No. Description Qty
1 07145-10120 B2k ring dust 4
2 07144-11210 HE bushing 2
3 31Y-64-03100 | JHEEHF rod, piston 1
4 31Y-64-03006 By 2> seal dust 1
5 31Y-64-03005 U B 4 P U-type seal 1
6 31Y-64-03500 s &t step seal I
7 31Y-64-03004 TR 3 ring I
8 01010-81860 R M18X 60 bolt 12
) 01643-31845 i M18 washer 12
10 31Y-64-03001 fir 3k head cylinder ]
11 07001-05180 Rir ring guard 1
12 07000-55180 O A4 O-ring 1
13 07000-12070 O T4 O-ring 1
14 07001-02070 TRl ring, guard 2
15 31Y-64-01002 Ty B ring 2
16 31Y-64-01002 i piston 1
17 31Y-64-01500 | ¥4 3K[E glyd ring I
18 31Y-63-01006 ik stopper blocks 2
19 01643-31232 B washer 6
20 01010-31240 B2 M12X 40 bolt 6
21 31Y-64-03200 L 1A body, cylinder 1
22 07000-13030 O H!f& O-ring 2
23 01643-31032 10 washer 12
24 01010-31045 B2 M10%45 bolt 4
25 01010-31055 HEAE M10*55 bolt 4
26 0157901009 W2EE M10 nut 4
27 31Y-64-01006 1 plate 1
28 07283-22738 U RE L U-type clip 2
29 31Y-64-03300 B pipe I
30 31Y-64-03400 B pipe I
31 07020-00816 JAF M8 X 1 fitting grease 2

205



610 &
FIG.610

A (A)
TILT CYLINDER(TIGHT)




WAME CA)

TILT CYLINDER(TIGHT)
5 = 5 % PR Bkt
Index No. Part No. Description Q'ty
1 07145-10120 712 ring dust 4
2 07144-11210 | #£E bushing 2
3 31Y-64-03100 | iHIEFT rod, piston 1
4 31Y-64-03006 57 2> df seal, dust 1
5 31Y-64-03005 | U BU#4) [ U-type seal I
6 31Y-64-03500 | Jri step seal 1
7 31Y-64-03004 | fiif BEER ring 1
8 01010-81860 EFE M18 X 60 bolt 12
9 01643-31845 8 M18 washer 12
10 31Y-64-03001 i3k head, cylinder 1
1 07001-05180 TR R ring, guard 1
12 07000-55180 O ! JE O-ring |
13 07000-12070 O 1Y% O-ring |
14 07001-02070 (FXiali ring, guard 2
15 31Y-64-01002 | i BEER ring 2
16 31Y-64-01002 | #5%E piston 1
17 31Y-64-01500 | #& 3¢ glyd ring I
18 31Y-63-01006 | 41k stopper blocks . 2
19 01643-31232 i washer 6
20 01010-31240 EFE M12X 40 bolt 6
21 31Y-64-03200 | LT body, cylinder |
22 07000-13030 (oRitli’ O-ring 2
23 01643-31032 i 10 washer 12
24 01010-31045 B2 M10*45 bolt 4
25 01010-31055 24 M10*55 bolt 4
26 01579-01009 W2EE M10 nut 4
27 31Y-64-01006 | plate 1
28 0728322738 U gk U-type clip 2
29 31Y-64-03300 | & pipe 1
30 31Y-64-03400 | B pipe I
31 07020-00816 A M8 X 1 fitting grease 2

207



T /E &= &
WORK EQUIPMENT



FT701 8 . U BEU/2)
FIG.701 BLADE SEMI-U DOZER

210



702 &
FIG.702

3 U BE5%2/2)
BLADE SEMI-U DOZER

211



de U #HET)
BLADE SEMI-U DOZER

s s T =4 s =
Index No. Part No. Description Q'ty
1 31Y-82A-02000 % tilted brace 2
2 31Y-82-03000 ZEHER frame, 1.h 1
3 31Y-82-04000 A HEFF frame, t.h 1
4 31Y-82-05000 FHE tilted brace |
5 31Y-82-00020 AT screw |
6 31Y-82-00004 bish- A cover, L.h 1
7 31Y-82-00021 e cover, r.h 1
8 31Y-82A-00004 PRz R trunnion, 1.h 1
8A 31Y-82A-00005 AHEH trunnion, r.h ]
9 01643-32460 HPE 24 washer 55
10 01010-32455 B2 M24X55 bolt 20
11 01643-32780 I 27 washer 44
12 31Y-82-00017 24 bolt 8
13 31Y-82-00018 iR R} nut 8
14 31Y-82-00006 i pin 2
15 31Y-82-00005 R shim 2
16 01010-31440 B e M14X40 bolt 10
17 01643-31445 #BE 14 shim 10
18 07020-01021 JHIAR M10X1 fitting grease 10
19 31Y-82-00013 ek joint 2
20 31Y-82-00011 4 pin 4
21 31Y-82-00012 ol shim 5
29 01010-31645 B2 M16X45 bolt 20
23 01643-51645 I8 16 washer 20
24 31Y-82-00007 B2 bolt 36
25 31Y-82-00008 Bl shim 26
26 31Y-82-00009 o shim 16
27 31Y-82-00010 o shim 16
28 31Y-82A-01000 J13k Bl blade ass’ y 1
29 31Y-82-00001 T bit, end 1.h 1
30 31Y-82-00002 £ 15 bit, end r.h 1
31 31Y-82-00003 JIF cutting edge 3
32 31Y-82-00019 R bolt 35

212




3 U #5*T]
BLADE SEMI-U DOZER

e # 5 & R i
Index No. Part No. Description Q’ty
33 02290-11625 iR 5} nut 35
34 31Y-82-00014 i shaft 2
35 31Y-82-00015 i pin 2
36 31Y-82-00022 4 bracket 1
37 31Y-82A-00001 | #f5 shim 26
38 31Y-82A-00002 | # 5 shim 16
39 31Y-82A-00003 | Bk shim 16
40 31Y-82A-00006 | 4 pin 1

213



E NPy /o s
FIG.703 SINGLE SHANK RIPPER

703 &

214



LR vt

SINGLE SHANK RIPPER
5 # 5 & Skt
Index No. Part No. Description Q'ty

1 31Y-89-03000 | A#G42 bracket, I.h. 1
2 31Y-89-04000 | 4G22 bracket, r.h. 1
3 31Y-89-00002 | A kiZk: stud 4
4 01018-33995 iR bolt 14
5 31Y-89-00004 | 4EF} nut 4
6 31Y-89-00003 | HJH] washer 18
7 31Y-89-02000 | #LZe4Y pin 4
8 31Y-89-00001 | 4R plate 10
9 01010-32045 Lo YEd bolt 22
10 01643-32060 A washer 22
11 31Y-89-08000 | FEHE R 4H pin

12 07020-01021 AR fitting, grease 4
13 31Y-89-10000 | Bi#aR guard 1
14 01010-31645 [oYid bolt 4
15 01643-31645 I washer 4
16 31Y-89-09000 | #H:4E arm ass’y 1
17 31Y-89-09000 | {7 bushing 2
18 31Y-89-00006 | %} [E] seal, dust 8
19 31Y-89-06000 | 842 4 pin 2
20 31Y-89-05000 | B beam ass’y 1
21 31Y-89-00005 | #%E bushing 2
22 31Y-89-01000 | B4y pin 4
23 31Y-89-07000 | i #F shank I
24 31Y-89-00007 | #'4R protector 1
25 31Y-89-00008 | iAE point I
26 175-78-21740 | $HE pin 3

215



MR ER (1/2)
RIPPER PIPING

FIG704 -

% 704 &

216



A 2R ERR

RIPPER PIPING
5 #* = £ R i
Index No. Part No. Description Qty
1 31Y-61-27000 & pipe 2
2 31Y-64-05000 g hose ]
3 31Y-64-10000 R hose 2
4 31Y-64-09000 e bracket |
5 01643-32060 P 20 washer 4
6 01010-52050 $2F M20 X 50 bolt 4
7 01643-51445 ] 20 washer 4
8 0101031440 24 M14 X 40 bolt 4
9 31Y-61-07000 | ¥Rk 22 411F flange ass’y 8
10 31Y-64-00001 PARUHNES split oil blocks 1
11 31Y-64-06000 wE hose 1

217



FT705 M EEsER (2/2)
FIG.705 - RIPPER PIPING

B (164L)

218



[/ wr =

RIPPER PIPING
P # % # PR Bkt
Index No. Part  No. Deseription Q'ty
1 07040-12414 RIE plug 4
2 07002-12434 | O g O-ring 4
3 31Y-64-08000 | HEF hose 2
4 31Y-64-02000 | #2FHEL (Z£)  lift cylinder L.h I
5 31Y-64-03000 | ffMAMEL (&)  adjusting angle cylinder L.h 1
6 31Y-64-04000 | M IMEL (45)  adjusting angle cylinder R.h 1
7 31Y-64-01000 | $#2FHaHET (4 lift cylinder R.h 1
8 31Y-64-07000 | 3K hose 4
9 01010-51265 | #§42 M12X65  bolt 4
10 01602-21236 2 12 washer 4
11 195-78-22330 | % clip 4
12 195-78-22320 | % clip 4
14 31Y-61-07000 | #4224 404 flange ass’y 16
15 31Y-64-11000 | B hose 2

219



5706 B RFHMEL (B
FIG706 LIFT CYLINDER(RIGHT)

220



el (4D

LIFT CYLINDER(RIGHT)
5 H 5 R i
Index No. Part No. Description Q'ty
1 07145-00120 i ring, dust 4
2 07144-11210 FREES bushing 2
3 31Y-64-01100 TR rod, piston 1
4 195-63-94170 B A2 H seal, dust 1
5 31Y-63-01008 | U HY% &+ & U-type seal I
6 31Y-64-01600 | Hrkid step seal 1
7 31Y-64-01005 i B 2R ring 1
8 01010-81860 BEFE M18 X 60 bolt 12
9 01643-31845 HE M18 washer 12
10 31Y-64-01001 il 3k head, cylinder 1
1 07001-05180 (viali ring, guard I
12 07000-55180 O M O-ring 1
13 07000-02070 O %Y O-ring I
14 07001-02070 7Sl ring, guard 2
15 31Y-64-01002 i} 5 B4 ring 2
16 31Y-64-01003 iE piston I
17 31Y-64-01500 % K B glyd ring |
18 31Y-63-01006 E=E stopper blocks 2
19 01643-31232 g washer 6
20 01010-31250 242 M12X 50 bolt 6
21 31Y-64-01200 RG] body, cylinder 1
22 0700013030 O X4} O-ring 2
23 01643-31032 #E 10 washer 12
24 01010-31045 #24 M10*45 bolt 4
25 01010-31055 PR M10*55 bolt 4
26 01579-01009 PREE M10 nut 4
27 31Y-64-01006 R plate I
28 07283-22738 U Bk U-type clip 2
29 31Y-64-01300 (4 pipe I
30 31Y-64-01400 TE pipe |
31 07020-00816 AR M8 X 1 fitting grease 2
32 07179-00113 HAPEFSFR ring :

221



%707 B A (A
FIG.707 LIFT CYLINDER(LEFT)

222



RITMET (A

LIFT CYLINDER(LEFT)
5 R &4 R e
Index No. Part No. Description Q’ty
1 07145-00120 Bl ring dust 4
2 07144-11210 HE bushing 2
3 31Y-64-01100 TR rod, piston 1
4 195-63-94170 igdES] seal dust I
5 31Y-63-01008 U 755 3 U-type seal 1
6 31Y-64-01600 Wt step seal 1
7 31Y-64-01005 i B 31 ring |
8 01010-81860 2 M18X 60 bolt 12
9 01643-31845 HE M18 washer 12
10 31Y-64-01001 i3k head, cylinder I
1 07001-05180 R ring, guard 1
12 07000-55180 O %Y ] O-ring I
13 07000-02070 O B4 O-ring 1
14 07001-02070 R4 Il ring, guard 2
15 31Y-64-01002 i B FA ring 2
16 31Y-64-01003 ¥ 22 piston 1
17 31Y-64-01500 1% 3% glyd ring 1
18 31Y-63-01006 b stopper blocks 2
19 01643-31232 I washer 6
20 01010-31250 $EEE M12X 50 bolt 6
21 31Y-64-01200 ] body, cylinder 1
22 07000-13030 O T [& O-ring 2
23 01643-31032 g 10 washer 12
24 01010-31045 12k M10#*45 bolt 4
25 01010-31055 12 F M10*55 bolt 4
26 01579-01009 2 £E M10 nut 4
27 31Y-64-01006 [ plate I
28 07283-22738 U R U-type clip 2
29 31Y-64-01300 & pipe 1
30 31Y-64-01400 TE pipe 1
31 07020-00816 AR M8 X 1 fitting grease 2
32 07179-00113 PP ER ring 1




w708 @ EMMEL (D
FIG708 TILT CYLINDER(LEFT)

224



A IHEL ()

TILT CYLINDER(LEFT)
BE| p 8 i K
Index No. Part No. Description Q'ty

1 07145-10120 B2 e ring dust 4
2 07144-11210 HE bushing 2
3 31Y-64-03100 IHZERT rod, piston I
4 31Y-64-03006 By 24> Hf seal dust ]
5 31Y-64-03005 U B @34 Pl U-type seal 1
6 31Y-64-03500 R step seal I
7 31Y-64-03004 i B BF ring 1
8 01010-81860 12 H M18X 60 bolt 12
9 01643-31845 HpE M18 washer 12
10 31Y-64-03001 fir sk head cylinder |
11 0700105180 vialicl ring guard 1
12 07000-55180 O RJ&] O-ring 1
13 07000-12070 O HYJ# O-ring 1
14 07001-02070 R4 8l ring, guard 2
15 31Y-64-01002 i B A ring 2
16 31Y-64-01002 i 2 piston 1
17 31Y-64-01500 1% K ] glyd ring I
18 31Y-63-01006 EER stopper blocks 2
19 01643-31232 gl washer 6
20 01010-31240 2 H M12 X 40 bolt 6
21 31Y-64-03200 RG] body, cylinder I
22 07000-13030 O 7! [ O-ring 2
23 01643-31032 B 10 washer 12
24 01010-31045 B2k M10*45 bolt 4
25 01010-31055 B2 M10*55 bolt 4
26 0157901009 B2EE M10 nut 4
27 31Y-64-01006 R plate I
28 07283-22738 U BEx U-type clip 2
29 31Y-64-03300 & pipe I
30 31Y-64-03400 TE pipe 1
31 07020-00816 A M8 X 1 fitting grease 2




709K FEMAWEL Ch)
FIG.709 TILT CYLINDER(RIGHT)

226



JAAMEL 4D

TILT CYLINDER(RIGHT)
5 #H B 4 R Hoh
Index No. Part No. Description Q’ty
1 07145-10120 Brd> il ring dust 4
2 07144-11210 HE bushing 2
3 31Y-64-03100 | JHZEFT rod, piston I
4 31Y-64-03006 B2k &t seal, dust ]
5 31Y-64-03005 | U BU%5 &) U-type seal 1
6 31Y-64-03500 | Mt step seal 1
7 31Y-64-03004 | i BE IR ring 1
8 01010-81860 $2H M18X60 bolt 12
9 01643-31845 e M18 washer 12
10 31Y-64-03001 il 3k head, cylinder 1
11 07001-05180 Talte] ring, guard 1
12 07000-55180 O M O-ring 1
13 07000-12070 O 7 O-ring I
14 07001-02070 i ring, guard 2
15 31Y-64-01002 | ffif BE IR ring 2
16 31Y-64-01002 T piston 1
17 31Y-64-01500 | #& 3£ B glyd ring 1
18 31Y-63-01006 | $45 stopper blocks 2
19 01643-31232 g washer 6
20 01010-31240 R M12X 40 bolt 6
21 31Y-64-03200 | fiLfH body, cylinder |
22 07000-13030 O 7Y ] O-ring 2
23 01643-31032 [ 10 washer 12
24 01010-31045 12 M10*45 bolt 4
25 01010-31055 HZH M10%*55 bolt 4
26 0157901009 BERE M10 nut 4
27 31Y-64-01006 | 1R plate 1
28 0728322738 U M U-type clip 2
29 31Y-64-03300 | & pipe |
30 31Y-64-03400 | B pipe |
31 07020-00816 JHAF M8 X 1 fitting grease g




710 B PR T
Fig.710 ~ PIN PULLER CYLINDER

228



- R

PIN PULLER CYLINDER
5 Mg g =
Index No. | PART NO. DESCRIPTION Q ty

31Y-79-04000 | sk&yuhia pin puller cylinder l
| 12P-63-10006 | [yt seal dust L
2 12P-63-10005 | < juzf ring, support 1
3 12P-63-10300 | 454 st gasket !
4 12P-63-10004 | gL head, cylinder 1
5 31Y-79-04200 | yyser ey body, cylinder 1
6 31Y-79-04100 | j=se 4t rod, piston :
7 12P-63-10003 | =3¢ piston L
8 12P-63-10002 | 7 sy ring, support 1
9 12P-75-10100 | 45 & @H%  gasket L
10 31Y-79-04001 | g4 bushing 9
1 07165-12426 | g nut !
12 07000-12020 | o 0-ring 2
13 07001-02020 | o B O-ring 1
14 07000-12065 | o FfE O-ring l
15 07001-02065 | o JLE O-ring :
16 07000-12070 | o Jup O-ring .
17 07020-01201 | yikr fitting grease 2

229



711 H P (1/3)
Fig.711 PIN PULLER PIPING

230



R E B

PIN PULLER PIPING
55 B % % w s 1
Index No. PART NO. DESCRIPTION Q ty
1 31Y-79-00007 | 444 pin 2
2 04050-16340 FF 4 pin, cotter 5
3 31Y-79-00003 | X#F yoke 1
4 31Y-79-03000 | Z%8 bracket 1
5 31Y-79-00006 | &Y%h pin 2
6 01640-22540 HE washer 2
7 31Y-79-00005 | #f shaft 1
8 31Y-79-00004 | #4%h pin I

231



234

713 F PSS % (3/3)
Fig.713 "PIN PULLER PIPING

%”7

Eiﬂl?ﬁ

Haln frame

o /S;*??}Sl &
L <&
BB-14 11— y 8 4
i <

9



PAHE B

PIN PULLER PIPING
FF 5 B 5 % i Hht
Index No. PART NO DESCRIPTION Q ty
1 31Y-79-00001 | Ho i i radiotube pedestal 1
2 31Y-79-06000 | MM radiotube, inverting 1
3 07000-21009 0 JE 8 O-ring 4
4 01220-40516 HEET screw 4
5 01010-81025 Ly bolt 3
6 01643-31032 Ha gl washer 3
7 0709520318 28 i cushion bushing 4
8 04434-52512 ¥ clip 4
9 31Y-79-08000 | #E hose 1
10 31Y-79-09000 | & hose 1
11 01010-81225 24 bolt 4
12 07002-12034 0B 0-ring 4
13 07235-10315 Bk joint 2
14 07230-20315 Bk joint 2

235



B R R 4
ELECTRICAL SYSTEM



ELECTRICAL SYSTEM

F 801 B RAAL (R

Fig. 801

238



[————_

AL

ELECTRICAL SYSTEM
F 5 K = % i g
Index No. PART NO. DESCRIPTION Q ty
1 01010-51016 LY S bolt 27
2 01643-31032 e washer 27
3 08035-11510 3k clip 3
4 08035-12510 “ 30 clip 18
5 08035-11010 533 clip 9
6 31Y-07-08000 | ZEW wire ass’ y 1
7 31Y-07-05000 | 4w wire ass’ y 1
8 01010-50820 LY bolt 4
9 01643-30823 HE washer 4
10 D2630-20000 HEgk B relay 1
11 08035-12010 573 clip 3
12 D2763-00900 R8s fuse box 1
13 01220-30516 W bolt 4
14 01642-20505 g washer 4
15 D2601-60000 & gk 35 battery relay 1
16 D2650-01100 o] )\ 4k EH A% horn relay 1
17 D2235-00000 GPS 21 % GPS controller 1
18 01220-30616 e bolt 4
19 01642-20608 g washer 4
20 31Y-07-06000 | £k wire ass’ y 1

239



£ 802 HIEMARL (kPLHES)
Fig. 802 ELECTRICAL SYSTEM

240



HAR RS

ELECTRICAL SYSTEM
F % " 5 % R i
Index No. PART NO. DESCRIPTION Q ty
1 D2310-00000 | RS temperature sensor 1
2 23Y-07E-00003 | #&3k joint 1
3 D2160-00800 T IETR AR air-cleaner indicator 1
4 31Y-07-07000 | £k3 wire ass’ y 1
5 08035-12014 £R 3 wire ass’ y 5
6 31Y-07-02000 | &K wire ass’ y 1
7 D2300-00000 & 77 s pressure Sensor 1
8 08035-11010 2k clip §

241




803 B RBRZL (BiE L)
Fig. 803 ELECTRICAL SYSTEM

242



LA RS

ELECTRICAL SYSTEM

F 5 K 5 £ i i
Index No. PART NO DESCRIPTION Q ty
1 D2401-07010 T top lamp 4

2 08035-11010 23 clip 13

3 01643-31023 [ washer 13

4 01010-51016 [ bolt 13

5 31Y-59-03100 2R TR wire ass’ y 1

243



804 B HB[ARGZ (EWEHIS)
Fig. 804  ELECTRICAL SYSTEM

244



Ly ARG

ELECTRICAL SYSTEM
F 5 K 5 &4 PR %flﬁi
Index No. PART NO. DESCRIPTION Q ty
1 D2801-03000 I T R rain brush, front 1
2 D2430-01000 AT top lamp 1
3 D2801-09510 S5 T Al rain brush, rear 1
4 31Y-08-01000 2l wire ass’ y 1
5 D2830-42500 R fan 1
6 01252-30620 Loy bolt 4
7 01643-30623 [ washer 4
8 08035-11010 2k clip 3
9 01643-31023 HJE washer 3
10 01010-51016 e bolt 3

245



L4

ELECTRICAL SYSTEM

F 805  HESRZ (il

Fig. 805

246



HL4 R

ELECTRICAL SYSTEM
F 5 K = R o
Index No. PART NO. DESCRIPTION Q ty
1 D2401-07000 | TAFAT lamp, work 2
2 31Y-07-16000 | 4TE& cover, lamp 1
3 01010-51016 VR bolt iz
4 01643-31032 H g washer 12
5 08035-11010 gk clip 9
6 31Y-07-00002 | 3z bracket 2
7 D2401-07010 TAEET lamp, work 2
8 31Y-07-01000 | #H wire ass’ y 1
9 01010-51220 125 bolt 6
10 01643-31232 grilie! washer 6
11 D2711-10500 W\ horn 1
12 01010-50825 g R bolt |
13 01641-20812 i washer 1
14 31Y-07-15000 | 47 cover, lamp 1

247



5806 Bl LA RLT (R HLIMLHLAS)
Fig. 806 =~ ELECTRICAL SYSTEM

i L

13
—t

248



R AL

ELECTRICAL SYSTEM

F 5 K 5 R Ho bt

Index No. PART NO. DESCRIPTION Q ty
1 195-06-19461 | JE#t pressure plate 2
2 01010-51016 24 bolt 1
3 01643-31032 Erali washer 1
4 175-06-39621 | At rod 4
5 08000-00001 R terminal “-” 2
6 D1010-20000 & it battery 2
7 0800000000 IEARFELLF:  terminal “+” 2
8 31Y-07-09000 | £k wire ass’ y 1
9 31Y-07-04000 | &3 wire ass' y 1
10 31Y-07-03000 | £k3K wire ass’ y 1

249



250

#8807 F HBERSL ((NEFHES)
Fig. 807 ELECTRICAL SYSTEM

N
2\

N

‘.F

|
/'
ig




GEEED

ELECTRICAL SYSTEM

5 H % % (S Hk

Index No. PART NO DESCRIPTION Q ty
1 31Y-07-11000 | (X %4 instrument box 1
2 31Y-07-14000 | & cover |
3 01220-30616 Loy bolt 4
4 01642-20608 HlE washer 4
5 31Y-07-10000 | Z&k wire ass’ y |
6 D2210-00050 HENUER combination instrument L
7 D2500-00000 JABNIFK start switch 1
8 D2540-01600 RBRFF K switch 5
9 01010-51016 Ly bolt 3
10 01643-31032 Hi washer 3
11 08035-12510 3k clip 3
12 31Y-07-12000 | £k clip I
13 01010-30820 AR bolt 1
14 01643-70823 s washer 1

251



AN NN
MARKS AND PLATES




901 & FrisAn B E(1/2)
FIG.901 MARKS AND PLATES

254



%902 & PriEA E B (2/2)
FIG902  MARKS AND PLATES

11

28 F Ja e

AT =

o

!

G [ fighe 29

.
st S

255



FRAA B

MARKS AND PLATES
P 5 & 5 & R i
Index No. Part No. Description Q ty
L 09962-00100 7 plate 1
2 09806-00880 b8 plate 2
3 09667-10880 b e plate 1
4 09817-00880 Pk plate ]
5 09963-00100 A2 L E AR R plate 1
6 31Y-90-00001 | 43kt plate 1
7 31Y-90-00002 | Hxd plate 2
8 09664-01000 PRk plate 1
9 09808-01000 Frh plate 1
10 09961-00100 IR 25 it plate 1
11 09964-13000 Ay plate 2
12 09669-00003 45 R plate 1
13 09965-00100 T AR ihAE 224 R AT AR I plate 1
14 09669-00002 A plate 2
15 31Y-90-00003 | #w)E plate 2
16 09670-00003 G 18 bR plate 1
17 09670-00001 G TIBFR IR plate i
18 31Y-90-00004 | #7f# plate 2
19 09658-00100 KR AR bR plate 1
20 09967-00200 PRk plate 1
21 09967-00100 P plate 1
22 09802-01000 b g plate 1
23 09671-35468 At 2R R bR R plate 1
24 09671-31683 o - 2 B YR A plate 1
25 09685-00002 R AT Bl e bR i plate 1
26 09690-10800 Fr g plate 1
27 09685-00001 BT Bl SE bR i plate 1
28 09692-10560 P plate 1
29 09683-30070 ) Ly plate 1
30 31Y-90-00005 | ke plate 1

256




- ARhEA B K

MARKS AND PLATES

F 5 K 5 % ﬁz kit

Index No. Part  No. Description Q" ty
31 09656-90080 FR T AT A 0 85 B plate 1
32 09960-01001 Pk plate 4
33 09657-00100 VLY B 2 A R plate 2
34 09966-00100 KA AR FR R plate 1
35 04418-03060 PRAEIET rivet 8
36 09669-00001 i plate 1
37 31Y-90-00006 | #5hd plate 1
38 31Y-90-00007 | #w) plate 1
39 31Y-90-00008 | #rff plate 1

257




LUZBRS (73

SHANTUI CO, .LTD. CO, .LTD.

plh WIEASHH

Hhk: PEHLE FTHEERARTS
R4 272023

FlAk:  www.shantui.com

2007359 ; ep.)



